PARTS
CATALOG

Onan Modei

ENA ENAD

ENB ENBA
ENC

Generating Set




Introduction

Thig

Table. Parts are arranged in groups of related

"
&
par*s :ist. Parts i1liustrations are
description or page heading.
this catalog
the set.

typicai.
parts are

S3ome parts
- distributors and tneir addresses are

tigine parts that have been moaified or added by Onan are

catalug aopiies to Onan Generator Models as

P

ticrzao
items and each
‘dentified by a4 reference number corresponding to tne same reference number
Unless otherwise mentioned

interchangeabie between modeis.
left and right sides are determined by facing the engine end {front}

identified

in the Generator Set Data
illustratea part

list a second source for obtaining service replacement oarts. A
iocoted toward the rear of this catalog.

in the
Throughout

in this catalog.

All other engine replacement parts must be ordered from the engine manufacturer by
. reterring to the engine manufacturer's namepiate and supplying all available
mation. Contact your nearest engine parts dealer for assistance in ordering repiace-
ment parts.
Replacement Engine
Onan/Cummins Ford Onan Replacement
Generator Model Engine Mode) Engine No.
ENA LSG-875 100-2249
ENB {t3G-875 100-2202
ENC i.56-875 100-2249
ENAD LSG-875 100-2249
ENBA LSG~875 100-2202
Replacement engines can be ordered from Onan,
Order from your nearest Distributor.
{
; Generator Set Data Table
ONAN MODEL & ELECTRICAL DATA BATTERY
SPECIFICATION WATTS VOLTS HERTZ WIRE PHASE VOLTAGE
SOENA/* 50.000 * 50 12 1 or 3 12
G6O0ENA/* 60.000 # 60 12 1 or 3 12
SAENB/* 51,000 50 i2 1 or 3 12
65ENB/* 65,000 ] 60 12 1 or 3 12
5BENGC/** 58,000 # 50 12 i or 3 12
TOENC/* 70.000 $ 60 12 1 or 3 12
SEENAD/* 56,000 ] 50 12 1 or 3 12
T5ENAD/* 75,000 ¥ 60 12 1l o6r 3 12
g 7TSENBA/* 75.000 ' 50 12 1 or 3 12
JO00ENBA/* 100,000 ¥ 60 12 1 or 3 12
* - The specification number dencotes customer reguested options or
deviations from a standard modei. The specification letter advances
{E to F. F to G, etc.) with major manufacturing changes.
¢ - Broad range reconnectible.




Index

Actuator, Governor 13
Adaprer. Carburetor 15,17.19,21,23,27

29,231,139
Adapter., Exhaust 39
Adapter. Generator to Engine 3.5,7.85.87
Adapter. Pulley &§1,53
Adapnter, iurbocharger 39
Alternator 8.9
Ammeter T0,71,72

Arm, Adjusting - Alternator 8.9

Band,  Mounting - Exhaust Muffler 46,47

Base. Skid &%

Bearing. Bal!l - Generator 85,87
Bell, End - Generator 85,87
Belt, Drive 8,9,11,51,53

Block, Terminal 3,5,7.,61.689,83,85,87
Box., Contrel - Generator 67,69

Box., Entrance 91

Brace, Bracket - Fan Drive 51,53
Bracket, Battery &%

Bracket. Drive - fFan 51,853

Bracket, Fuel - Remote 15,17.,19,21,23,

25,27,29,31,33,35,37.,39,41
Bracket., Guard - Belt 51,53,54
Bracketr, Module - Ignition 65

Bracker, Mounting - Alternator 8,9
Bracket, Mounting - Engine 65
Bracker, Mounting - Heater 61
Bracket., Mounting - Governor 11,13

Bracket, Mounting Heat Exchanger 57,59

Breaker, Circuit 70,80,93

Cable, Electrical 81

Cap. Radiateor 51,53

Carburetor, Gasoline

Carburetor, Vapor - Gas
27.29,.31

Chassis 65

Clamp. Loop 83

Cleaner. Air 42,4344

Clip.' Fastener 63

Cock. Drain 51,53,61

Contrcl., Engine 69

Contral, Generator 69

Control, Heater 81

Controller, Governor 13

15,17,19,21
17.19,21,23,25,

Converter, Gas - LPG 19,25,31,35,41
Cooling System. Exchanger - Heat 57,59
Cooling System, Radiator 51,53

Cooling System, Radiator - Remote 54,55

Cooler, 0iY 49,55,59%
Cover. Beli -~ End 85
Cover. Thermostat 3,5

Decal, Warning - Shock Hazard 81
Dial, Wattmeter 7§
Diode 69,85,87

Disk, Drive - Generator
Door, Controi - Engine
Door. Control - Generator
Peors, Housing - S5et 63

85,87
69,71
69,70

Element, Cleaner - Air 42,43,44
Exchanger, Heat 57,59

Exhaust System 45

Fan, Alternator 8,9
Fan, Radiator 51,53
Filter, 011 48
Fiywheel 3,5.7
Fuse, Cartridge 69

Gasket, Adapter - Thermostatr 3,5.7

Gasket. Body - Carburetor 15,17,19,21,623,
25,27,29,31

Gasket, flange - Exhaust 3%

Gasket. Manifold - Exhaust 48

Gasket, Pump - fuel 15,17.19.21

Gauge. Pressure - 0il 71

Gauge, Temperature - 0il 71

Gauge. Temperature - Water T1

Gear, Ring 3,5.7

Generator 8%,87,89

Governor, Electronic 13

Governor, Mechanical 11

Grille Assembly - Radiator

Grommet 67,69,83,85,87

Guard, fBelt 8,51,53,54,55, 57

Guard. Fan §51,53,85,87

Guard, Radiator 51,53

51,563

Handle, Housing 63

Harness, Wiring 3,5,7,13.67.69,75,76,77,
79.80,90

Heater. Electrical 61,81

Heater. Electrical - Engine Coolant 66

Heater, Generator 83

Hose, Radiator 51,53.55,57.5%

Hose, LPG 17.19.27.29,31,33,37,39

Hose, Rubber 3,5,7,17,19,21.23,27.31.
39.41,43,45,48,49,55,59,61

Heusing. Connector &9
Yousing. Control &7
Housing, Set 63

Hub and Pulley Assembly 51,53
Indicator, Service 39

Intetr, Cieaner - Air 44

Jacket, Air Heater 45
Joint. Ball 11,12

Key. Handle - Housing €3

Key, Machine - Rotor Assembly 85,87
Knob TO

Light, Incicator T1,73,76

Line, Fuel - Flexible 15,17,19,21

Maniftfold, Exhaust 39,45
Meter, Frequency T0

Meter, Totalizing - Time 171
Meter, Watt T3,75

Mixer, Air/CGas 21

Module, Indicator - Fault 79

Mount, Vibration 6§,73

Muffler, Exhaust 46,47

Nut, Insulating 65,85

Panel, Box - Control Housing 67
Pencil, Zinc 57,59

Plate, Mounting - Heat Exchanger 57,589
Plate. Mounting - Terminal 3,5,7
Plate, Mounting - Toggle Switch 17
Potentiometer, Control - Speed 70,80

Pulley, Crankshaft 51,53
Pulley, Alternator 8.9
Pulley, Water Pump 3.5.,7
Pump, Fuel 15,17,19, 21

A




e

)

LY

Index
Fagdrarer 51,53 Switch FPressure 29,3141
Racratnr, Remute 54,58 Switch Pressure - Low O 3.5.7
feceprac'e Fastener 69 Switgh Push - ResetsPane’ Lamop T1
Regulator. Pressure - Gas 17.21.23.27,. Switch. Push Run/Stcp/Remote T1
29,31,33.37 Switch, Rotary T0

Reilsvy 69,73.76.,78 Switeh, Thermostatic 3,5.7,81
res srtor 69,71 Switch Toggle - Manual Sysrem 17.1%,21
Retainer Carburetoc- 44 Sysvem, Dual Fuei - Gasoliine/LPG | tquid 19
Rod T"rortie 11 System. Dual Fuel - Gasoline/LPG Vapor 21
Rotor Assemb'v Generater 85,87 Svstem. Dudi Fue! - GCasoline/Naturai
Raotor ixciter 85,87,9%0 Gas 17

System. Duai "uel - PG ard Natural
sender  Pressure - 0iv 0 3,8,7 Sas 29,31,37.41
vender . Temperature - ingine Cooltant 3,5,7 3System, Fuei - Gasoiine 18§
fender . Temperature - [l 3.5.17 Svstem, Ffuel - Gaseous 23,25,27,33.35.39
3ennor  Speed Magnetic 13
Shrelid. Heat - Exhaust Muffler 46,47 Tachomerer T2
Shroua. Fan &§1,53 Terminais 61.75.76
Socket. Relay T8 Terminal, tug - Ground 65
Spacer. Adjusting Arm - Alternator 8.9 Thermostat 3,5,7,81
Spacer. Bracket - Fan DOrive 81,53 Transducer, Watr 73,78
Spvacer Heater B81 Transformer. Current T7T
Snacer Shield - Heat 46,47 Tube, Exhaust 39.4%
Svacer. Sieeve - Belt Guard 54,55 Tube, Exhaust - Flexible 46,47
5pacer. S5leeve - Governor 11 fube, Inlet - Radiator 51,53
Spacer, Sleeve - Rotor 90 Turbocharger 39
Stator Assembly. Generator 8%,87
Stator, Exciter B5,87,90 Vaive, Controil - Temperature
Strap. Electrical - Ground 65,69 Regulating 57,59
Strap, Guard - Belt &5 Valve, Glube 57
Strap. Holddown - Heat Exchanger 57,59 Valve, PCV 3.5.7
Strao, Support ST Valve, Solenoid 17.19.,21,23.25.,27.29,
Strip. Marker 69 31.,33,35,37,41,57.59
Stud 13.15,17.19,21,23,27,29,31,3% voltmeter 7T0.,71
Stud, Fastener 69
Support, Grille - Radiator 51,53 Wattmeter 15
Switch, Level - Low (Coolant 66 Wraoper, Bell - End 85,89
Switch, Overspeed 85,87 Wrapper. Shroud - Radiator Fan 61,53



Engine AcCcesso
NA, ENB, EN

"

17
S -~ 16
= 12

. /

_‘__!,  —- ’ 1514 13 !



REF
NG .

O 0 Q0 O b [FER SR

—

P
S

13

PART
NO .

193-0244
309 -0544
309-0545

505 0763
505-0104
205-0007
123-1905
902-0237
123-1904
338- 21787
332-1292

809--003¢
508-0015

8170-0196
332-1281
800 -0048

853-0018
193- 0249
S05-0007
309-0269

800- 0048
1930241
104- 1097
1040723

104-1771
80G-0029

oty
USED

et e gt = — oo et e par b g e e

ol et el

Engine Accessories
NA, ENB, ENC

PART
DESCRIPTION

Senger . Pressure - 01l
Switcn. Pregssure - tow 03l
Switch. Pressure - tow Q1
{Pre-Alarm)
Gross. IPioe {1/8 NPT)
Nionle. Pipe (i/8 x 1.5}
Bushing. Regucer (1/4 x 1/8)
Hose, Vent - Grankcase
Eibow. Brass (1/2 x 3/8}
Valve. PCV
Harness. Wiring - fnaoine
Board. Terminal {includes
Parts Markcd *)
*Screw, Thread Cutting -
Round Head (#8 x 7/8")
*Washer, insulating ~ Fiber
(48}
*Nut. Insulating {(#8})
*Plate, Mountina - Terminal
Screw, Cap - Hex Head
(3/8-16 x 3/4")
Washer, Lock - EIT {3/8")
Sender .
fBushina, Reducer [1/4 x 1/8}
Switch, Thermostatic - Low
Enaine Temporature {S5)
Screw, Cap - Hex ilead
(3/8-16 x 3/4")
Sender. Temperature -
fnaine Cooiant

Flywheei (incluges Rina Gear?

Gear. Rina

Bolt. lockino (7/16-20 x 1.086")

Screw. {ap - Hex leaa
15/16-18 x 1.12")

femperature - 01l {(ES)

REF
NO.

21
28

PART
NO.

850-0045
800-003%

J09-0477
309-0479
309-0476
309-0478
130-0995
504-0005
505-0131
309-0178

309-0179

502--0942
50305417
503- 0386
502- 0943
505-0019
132-0168
801-0027

8500045
812-0075

191-0773
231-0260
800-0072

8500055

oTY
USED

ot

e o d st v b AT b et

o P R S

P

PARY
DESCRIPTION

Washer. Lock (5/16)

Screw. Cap - Hex Heac
{5/16-i8 x 3.5")

GCover. hHousinag - Thermostat

Gasket

Thermostat [175%)

Base. Housina - Thermostat

Gasket

Vaive, Cock

Busnindg. Reaucer {3/4 x 3/8)

Switen. Thermostatic - Hiah
tngine Cooiant Temperature
(sT}

Switch, Thermostatic - Hign
Enaine Coolant Tomperaturc
(Pre Heat)(S5)

Elbow. Hose - 90°

Clamp, Hose

tHose. (5/8 1D x 12"}

Connector, Hose

Bushina. Reducer {1/2 x 3/8)

Pulley. Pump ~ Water

Scrow, Cap - Hex tead
{5/16--24 x .88)

Washer, Lock (5/16)

Screw. Round Heao
(#8-32 = 1/4™)

Cover. Hole - Starvar

Adaptor. Generator

Screw. Hex Heaa
17/16-14 x 1-1/4*}

Washer ., tock {1/16")



Engine Accessories
ENAD




.a’ﬂwml‘

REF
NO.

1

L ho

s e
[ ~ [l = R TR RN I I

14
16

17
18

k
a

20
21
22
23
25

PART
NO.

183-0244
309-0544
309-0545

505-0763
505-0104
505-0007
123-1905
502-0237
123-1904
338-~2787
332-1292

809-0036
508-0015
870-0196
332-1281
800-0048

853-0018
193-0249

505-0007
30¢-0269

B0O-0048
193-0247
104-1087

104-0723
104-1771

[ o i gy i PRy

QTY
USED

—

—

=

—

O bt

Engine Accessories
ENAD

PART
DESCRIPTION

Sender, Pressure - (il
Switch. Pressure - Low 0il
Switch, Pressure - Low Qil
(Pre-Alarm)
Cross. Pipe (1/8 NPT)
Nipple, Pipe (1/8 x 1 5)
Bushing. Reducer {1/4 x 1/8)
Hose, Vent - Crankcase
Elbow, Brass {1/2 x 3/8)
valve, PCV
Harness, Wiring - Engine
Board, Terminal (Includes
Parts Marked *)
*Screw, Thread Cutting -
Round Head (#8 x 7/8“)
*Washer, Insulating - Fiber
(#8)
*Nut, Insulating (#8)
*Plate, Mounting - Terminatl
Screw, Cap - Hex Head
(3/8-18 x 3/4")
Washer, Lock - E£IT {3/8")
Sender, Temperature — il
(€S5)
Bushing ~ Reducer {1/4 x 1/8)
Switch, Thermostatic -~ Low
Engine Temperature (S$5)
Screw, Cap - Hex Head
{3/8-16 x 3/4")
Sender, Temperature - Engine
Coolant
Flywheel {Inciudes Ring Gear)
Gear, Ring
Bolt. Locking
(7/16-20 =x 1.06")

REF
NO.

26

27
28

29
30
a1
32
33
34
35
36

37

38
3¢9
40
41
42
43
44
45
46

47
48
49
50

51
52

PART
NO.

800-0029

850-0045
800-0039

309-0477
309-0479
309-0476
309-0478
130-0995
504-0005
505-0131
309-0178

309-0179

502-0942
503-0347
503-0386
502-0943
505-0019
502-0058
132-0261
131-0353
801-0027

850-0045
231-0260
812-0075
800-0072

850-0055
181-0773

QrY
USED

B g et s pd R s e )

e e e

-0 (1= o -

PART
DESCRIPTION

Screw, Cap - Hex Head
(5/16-18 x 1.12")

Washer, Lock (5/16)

Screw, Cap - Hex Head

(5/16-18 x 3.5")

Cover, Housing - Thermostat

Gasket

Thermostat (175°)

Base, Housing - Thermostat

Gasket

Valve. Cock

Bushing, Reducer (3/4 x 3/B)

Switch, Thermostatic - High
Engine Coolant Temp (S7)

Switch, Thermostatic - High
Engine Coolant Temperature
(Pre Heat) (55)

Elbow, Hose - 90°

Ciamp, Hose

Hose, {5/8 ID x 12")

Connector, Hose

Bushing, Reducer (1/2 x 3/8)

Tee. Pipe - Street (1/8 NPT)

Pulley, Pump - Water

Spacer, Pulley - Water Pump

Screw, Cap - Hex Head
(5/16-24 x .88)

Washer, Lock (5/16")

Adaptor, Generator

Screw, RHM {#8-32 x 1.25)

Screw, Hex Head
(7/16-14 x 1-1/4")

Washer, Lock {7/16")

Cover, Hole - Starter



Engine Accessories
ENBA

L

aYaYs

; i ]f _.’r

IR
‘‘‘‘



E

A2y

REF

LIV ]

-
— O

—

13

15
16
IS

i8
19
20
21
22
23
25
26

27

PART
NO.

193-0244
309-0544
309-0545

5056-0763
505- 0104
505-0007
338-2786
332-1292

809-0036
S08-0015
870-0196
332--1281
800-0048
853-0018
193-0249
505- 0007
309-0269
800-0048
193-0247
104-1097
104-0723
104-1771
800-0029

850-0045

oty
USED

-

o e st ot

—

[T S Ry - R

Lo1] D

Engine Accessories

ENBA
PART REF
DESCRIPTION NO.
Sender. Pressure - 0il 28
Switch, Pressure - Low Qil
Switch, Pressure - Low 0il 2%
{Pre-Alarm) 30
Cross. Pipe {1/8 NPT} 31
Nipple. Pipe (1/8 x 1.5} K ¥
Bushina, Reducer (1/4 x 1/8} 33
Harness. Wirina - Enaine 34
Board. Terminal (Includes 35
parts Marked *) 36
*Screw. Thread Cuttina -
Round Head (#8 x 7/8%)
*Washer. Insulacina - Fiber 317
(%8}
*Nut. Insulatina {#8)
*Plate, Mounting - Terminal 38
Screw, Cap - Hex Head 39
{(3/8~16 x 3/4") 40
Washer. Lock - EIT (3/8"} 41
Sender. Temp ~ 0Qil {EB) 42
Bushina - Reducer {1/4 x 1/8} 43
Switch. Thermostatic -~ Low 44
tnaine Temperature {55} 45
Screw. Cap - Hex Head
{3/8-16 x 3/4") 46
Sender, Temperature - Enaine
Coolant 47
fiywheel (Includes Rina Gear) 48
Gear, Rina 49
Bolt. Lockina 56
{(7/16-20 x 1.06") 51
Screw, Cap - Hex Head
{5/16-18B x 1.12"} 52

Washer. Lock [5/16)

PART
ND.

800~0039

309-0277
309-0473
309-0476
309-04738
130-0995
504-0005
505-0131
309-0178

3090179

502--0942
503 0547
503-0386
502-0943
505-0019
231--0260
191-0773
812-0075

800-0072

800-0055
502-0058
132-0261
131-0353
8010027

850-0045

oty
USED

bl pak bme e el et R bt bt g et et A et e -

-l e -] o

B

PART
DESCRIPTION

Screw. Cabn - Hex Heado
{5/16--18 x 3.5")

Cover, Housina - Thermostat

Gasket

Thermostat (17571

Base. Housing - Thermostat

Gasket

Valve, Cock

Bushina. Reducer [3/4 x 3/8)

Switch. Thermostatic - High
tnagine Coolani Temperature
{sT}

Switch, Thermostatic - Hiah
Enaine Cooclant Temperature
{Pre Heat) (S5)

flbow. Hose - 90°

Clamp. Hose

Hose. (5/8 ID x 12"}

Connector . lose

Bushing. Reducer (1/2 x 3/8)

Adapter. Generator

Cover. Hole - Strarter

Screw. Round Heada
{#8-32 x 1/4"}

Screw, Hex Head
{7/16~-14 x 1-1/4"}

Washer. Lock (7/16")

Tee. Brass (1/8"})

Pullev. Pump - Water

Spacer. Pullev - Water Pump

Screw. Gap - Hex Heaa
(5/16-24 x .88")

Washer. Lock {5/16")



REF
NO.

O e

Pt pmb gk bl b et ek
DN EaEWNOWD -3 oo e

ENA,

Alternator
ENB, ENC, ENAD

PART
NO.

191-1983-01
191-1203
526-2106
800~ 2008
800-2058

850-2005

© 860-2006

850-2008
860-2008
191-1982
511-0084
851-003%9
870-2161
191-1981
862- 0015
850--0045

oTY
USED

[ R

e el e e e e Ll

PART
DESCRIPTION

Alternator
Bracket. Ad.iustina -
Alternator
Washer. Flat (M8}
Wasner. lock {M8)
Screw. Hex Hoad
M8 x 1.25 x 25mm}
Washer. Lock (M5])
Nut. Hex (M3}
Washer, Lock (M8}
Nut, Hex (M8)
Pullev. Alternator
Beit. Orive
Washer. Sprina (M16)
Nut, Hex (M16 x 1.5}
Fan. Alternator
Nut, Hex (5/16-18)
Washer. Lock {5/16}

REF  PART
NO. NO.

17 800-0029

18 191-0864
19 850-3050
20 800-0052

21 130-0988
22 130-3315
23 821-0029

24 870-0281
25 191 2026
26 8000068

27 850-0055
28 800-0048

oty
USED

NG

BN = b

R

PART
DESCRIPTION

Screw. Cap - Hex Head
(5/16-18 x 1.12"}

Spacer

Washer. Lock (3/8)

Screw, Cap ~ Hex Head
(3/8-16 x 1.5")

Soacer

Guard. Beit

Screw. Self Lockina - Hux
Head
(3/8~16 x .15")

. Nut. tock . 3/8-16)
Bracket. ' :untina
Scerew, Ca - Hex head

{(7/16-14 x .75)
Washer . Lock [7/16")
Screw. Cap — Hex Head

{3/8-16 x .75")

““““““



ATternator
ENBA

REF  PART QrY PART REF PARY qry PARY
NO. ND. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 511-0092 1 Belt, Drive 1S 850-0050 3 wWasher., tock - Spring {./8%)
2 191-2032 1 Pulley. Alternator 16 191-2028 1 Spacer, Mounting - Alts-nator
3 800-2058 1 Screw, Cap - Hex Head 17 191-2031 1 Bracket, Mounting
(M8 x 1-1/4 x 25mm) 16 191-1981 1 Fan, Alternator
4 850-2008 2 Washer, Lock -~ Spring (M8) 19 526-0029 1 Washer, Flat {3/3"}
5 526-2106 1 Washer, Flat (M8} 20 370-4038 2 Spacer, Arm - Adjusting
& 800-0054 1 Screw, Cap - Hex Head 21 851-0039 1 Washer, Lock -~ Spring (M16)
{3/8-16 x 2") 22 870-2161 1 Nut, Hex Washer Head -
7 850-0050 1 Washer, Lock - Spring (3/8") Self-Locking (M16)
8 191-0101 1 Arm, Adjusting - Alternator 23 850-2006 2 #Nut, Hex (M5)
g 800-2097 1 Screw, Cap - Hex Head 24 B850-2005 2 Washer, Lock - Spring (15)
{M10 x 1-1/2 x B0Omm) 25 860-2008 1 ™Nut, Hex (M8)
10 850-0060 1 Washer, Lock - Spring (1/2") 26 850-0055 1 Washer, Lock [7/16%)
i1 870-2056 1 Nut, Hex Washer Head - 27 800-0069 1 Screw, Cap - Hex Head
Self-Locking {1/16-14 x 3/4%)
(M10 »x 1-1/2%) 28 BOD-004B 1 Scrow, Cap - Hex Head
12 191-1983-01 1 Alternator {3/8-16 x 3/4")
13 312-0201 1 Capacitor
14 B00-0058 1 Screw, Cap - Hex Head

{3/8-16 x 3")

£ - Used to attach the wiring harness to the
i alternator 0+ terminal and to attach the g-ound
oo wire to one of the four alternator housing sduds

* —- Usped to attach the wiring harness lead to 1re B+
terminal of the alternator



Mechanical Governor

10



Mechanical Governor

™

: REF  PART orY PART REF  PART orTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
i 51i-0oe4 1 Seit. Drive - V¥ 9 BOO-0052 i Screw. Cap - Hex rHead
2 115-0025 4 Nut. Hex (1/4-28) {3/8-16 x 1-1/2")
3 850-0040 2 Washer, Lock - Soring {i/47) 10 850-0050 1 Washer, Lock ~ Sorina (3/8")
4 150-Cs38 2 Jeint. Ball 11 130-0988 1 Svacer. Sleeve
5 152-0243 1 Rod. Throtrle 12 800-0048 i Screw. Cao - Hex Head
6 821-0030 3 Screw. Hex Washer Head - {3/8-16 x 3/4*)
Self-iocking {3/8-16 x 1"} il 850-0050 1 wWasher, Lock - Sorina (3/8")
T 8710-0281 3 Nut. Hex Washer Head - 14 800-0069 1 Screw. Cap - Hex Head
Self-Locking (3/8-16) (T/16-14 x 3/4™)
8 Governor 15 850-0055 1 Washer. Lock - Sorina {7/16")
151-0627 1 ENA. ENB. ENC 16 191-2025 1 Bracket. Mountina
151-0584 "1 ENAD 17 1510594 1 Sorina. Governor - 50 Hz Only

11



Electronic Sovernor

ul.ﬂ
S

— it o
@
2'%9@
\

12



MW‘-

REF
NO.

QWU & en -

—

—
—

PART
NO.

115-0025
150- 1995
220- 0967
150-2145
1510625
151 0624
150-2163
J3B-2791
151-0433
800--0008

8710 -0212

orY
USED

B et b et et et et )

-3

Electronic

PARY
DESCRIPTION

Nut . Hex (1/4-28)

Joint. Ball

Stud

Lever

Actuator

Controlier

Bracket . Mount inag

Harness. Wirina

Pick-Un. Maunetic

Screw. Cap - Hex Head
(1/4-20 x 1.25"})

Nut . Hex Washer licag -
Se.f Lockina [1/4--20)

- Governor

13

Governor

REF
NO.

i2

13
14

15
6
17
18
19

20

PART
NO.

813-009%98

8500030
800-0054

526 -0030
850 - 0050
850 -0055
800-0072
800 w091

850-0060

ory
USED

-

(= B

PART
DESCRIPTION

Screw. Machine - Round Head

(#10--32 x 3/8")
Washer. Lock - Soring
Screw, Cap - Hex Head

13/8-16 x 2")
washer, Flat
Washer. Lock - Soring
Washer, Lock - Sorina
Screw, Cap - Hex Head

(7/16-14 x 1-1/4")
Screw, Cap - Hex Head

(1/72--13 x 1-1/4")
Washer., Lock - Sprina

(#10}

(3/8")
{7/16")

{1/2"}



Fuel Systena
Gasoline
ENA, ENB, ENC

14



REF
NO.

*

& ]

(-

wE -~

i0

PART
NO.

i41- 0841
502-0042

149-2297
149-1774

149-2298
502 -0004

149~2296
149-1436
502-0041
5010103

505-0020

—

et s

Fuel System

ine

ENA, ENB, ENC

PART
DESCRIPTION
Carvurctor
Elbow. Male -~ Inverted
{1/8 NPT x 1/2-20}
Line. Fuel - Uppe-
Filter. Fuel
and Clamps
Line, Fuel - Lower
Elbow. Mate - Inverted
[1/4 NPT x 1/2 20}
Pump, fuel
Gasket. Pump - Fuel
Elbow. Male - Inverted
{1/4 NPT x 7/16-24)
Line., Fuel - Flex
{174 NPT x 1/16-24)

Inciudes Hoses

Bushina. Reducer (3/4 x 1/4)

13

REF
NO.

PART
NO.

148-0966
505-0054
821-0016

104-0091
854-0020
141-0852
114-0022

850-0045
520-0311
145--0482
110- 0445
5260065
520-0972

oty
USED

R R =

N RN

Sa e b e N R

PART
DESCRIPTION

Bracket. Fuel Remote
Plua. Sauare Head (1/4)
S5¢crew. Self-Locking
{5/16-18 = 3/4"}
Nut. Hex {3/8-24)
Washer. Lock (3/8")
Gasketr. Carburetor
Screw. Hex Head
(5/16-18 x 1.75")
Washer. Lock {5/16")
Stud (3/8-16 x 1 5/8")
Adapter, Carburetor
Nut. Hex (5/16-24)
Washer, Flat [(5/16)
Stud (5716 = 3 1/4)



Fuel Systea
Gasoline/Natural Gas
ENA, ENB, ENC




Fuel System
Gasoline/Natural Gas
ENA, ENB, ENC

Al
& REF  PART oTY PART REF  PART oTY PART
" NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-0764 i Carburetor. Natural Gas 25 149-22917 1 Line. Fuel -~ Upper
2 505--0106 ? Nipple. Pipe [1/2 x 1-1/2} 26 502-0042 1 Eibow. Maie - Inverted
3 5050040 1 Cibow. Pipe {1/2 x 90°) {1/8 NPT x 1/2-20)
4 505-0022 1 Bushina. Reducer (1" x 1/2") 27 141-0841 1 Carpuretor {Includes Parts
5 148 0601 i Reaulator. Natural Gas . Markea *)
(1" NPT) 28 141-0911 1 *Cover, i-hoke w/Heater 12VDC
6 505-0129 1 Bushina. Reducer (1" x 3/4") 29 141-0850 1 *Solenoid, Fuel Cutoff 12vDC
T 505-0102 2 Nipple, Close (3/4 x 1-3/8] 30 141--0852 1 *Gasket
3 307 0B34 i Valve. Solenoid (3/4 NPT} 31 104-0091 2 Nut. Hex (3/8-24}
9 505-0132 1 Elbow, Pipe {3/4 x 90"} 32 854-0020 2 Washer. Lock {(3/8")
i 4“02- 0971 2 Connector, Hose {1"ID Hose) 33 520-0311 2 Stud (3/8-24 x 1-5/8")
11 503-0396 2 Clamp. Hose 34 145-0482 1 Adapter. Carburetor
12 503-1103 1 Hose, LPG (1" x 52") 35 58200972 4 Stud (5/16-24 x 3-1/4")
13  148-0967 i Bracket, Fuel - Remote 36 110-0445 4 Nut. Hex (5/16-24)
14 505-0130 1 Plua. Square Head (3/4} 37 526-0085 4 Washer, Flat {5/16")
15 821-0016 2 Screw. Self-Lockina 38 503-0542 1 Hose. Adaptor
{5/16-18 x 3/4") 39 503-0399 2 Clamp. Hose — T-Bolt (2-3/4")
16 505-0020 1 Bushina. Reducer {3/4 x 1/4) 40 306-0155 1 Bracket. Mountina
17 501-0103 1 Line. Fuel - Flex 41 308-0150 1 Plate. Mountina - Switch
{1/4 NPT x 7/16-24) 42 813-0098 p Screw. Round Head
18 504-0007 1 Cock. Shut-0ff {10-32 x 3/8")
{1/8 NPT x 7/16-24) 43 870-0131 2 Nut. Lock - External Teoth
i9 505-0007 1 Bushing., Reducer {1/4 x 1/8) {10-32}
20 149-2296 1 Pump. Fuel 44 308-0005 1 Switch, Togale
21 149-1436 1 Gasket. Pump - Fuel 45 114-0022 2 Screw. Cap - Hex Head
22 502-0004 i Elbow, Male - Inverted {5/16~18 x 1-3/4"}
[1/4 NPT x 1/2-20} 46 B50-0045 2 Washer. Lock {5/16")
23 148-2298 1 Line, Fuel - Lower
24 149-1714 1 Filter. Fuel {Includes Hoses

and Clamps)

11



Fuel System
Casoline/Liquid Propane
ENA, ENB, ENC

18



k.

8

[ BRSNS

PART
NO.

148-0764
505-0108
505-0268
5050021
505-0132
141 -0852

503--0542
503~-0999
141-0841

141-0911
141-0850
141--0852
104-0091
854-0020

5200311
145-0482
520-0972
526-0065
110-0445
502-0042

149-2297
149-1774

149-2298
502-0004

149--2296
149-1436
504-0007

505-0007
501-0103

505-0020
S05-0054
1488-0967
821-0016

QTY
USED

~ B B DO et et g

MR

- - e P N

Sl ]

N = pd

Fuel System

Gasol1ne/Liauid Propane

PART
OESCRIPTION

Carburetor. Natural Gas
Nipple. Pipe {1/2 x 1-1/2)
Nipole. Pipe {3/4 x 5-1/2}
Bushina. Reducer (3/4 x 1/2)
Elbow. Pine [3/4 x 90°)

Gasket. Carburetor - Natural
Gas ‘
Hose. Adapter (2.25 x 1.25)

Clamp, Hose - T-Bolt {2.75"}
Carburetor, Gasoline {Includes
Parts Marked *)
*Cover. Choke w/Heater 12VDC
*Solenoid. Fuel Cutoff 12VDC
*Gasket. Carburetor
Nut. Hex (3/8-24)
Washer, Lock - Internal Tooth
(3/8")
Stud (3/8-24 x 1-5/8")
Adapter. Carburetor
Stud (5/16-24 x 3-1/4%)
Washer. Flat {5/16")
Nut. Hex (5/16-24}
Elbow, Male - lInverted
{1/8 NPT x 1/2-20)

Line., fuel - Uoper
Filter., Fuel {Includes Hoses
& Clamos}

Line, Fuel - Lower
Elbow., Male - Inverted
{1/4 NPT x 1/2-20)
Pumo. Fuel
Gasket. Pump - Fuel
Cock. Shut-Off
{1/8 NPT x 7/16-24)
Bushina. Reducer (1/4 x 1/8)
Line, Fuel - Flex
{1/4 NPT x T/16-24)
Bushing. Reducer (3/4 x 1/4)
Plua. Sauare Heasd (1/4")
Bracket. Fuel - Remote
Screw. Self-Locking
(5/16-18 x .75%)

19

REF
NO.

34
35
26
37

38

39
40
41
42
43
44

45
46
47
48

49

50
51
52
53
54
55
56
57
58
59

60
61
62
63

64
65

66

PART
NO.

306-0155
308-015C
308-0005
870-0131

813-00%8

502-0971
503-0398
503-1103
505-0132
5050084
505-0661

505-0331
505-0479
505-0004
501-0608

505-1463

307-0268
505-0099
503-0547
502-0943
503-0386
503-0386
148-0625
148-0773
148-0776
800-0051

850-0050
505-0101
505-0039
800-0049

850-0040
8000069

850-0055

oty
USED

] [p SNl

bt bk B D

—

—

[ L I s

P = e

o NN

PART
DESCRIPTION

Bracketl . Mounting - Switch
Plate. Mounting - Switch
Switch., Toaale
Nut. Hex - External tooth
(#10-32)
Screw. Round Head
(10-32 x 3/8")
Connector. Hose (1"ID Hose)
Clamp. Hose
Hose, LPG (1"ID x 34"}
Elbow. Pipe (3/4 x 90"
Niople., Pipe {3/4 x 2-1/2)
Tee. Reducing
1" x 1" x 3/4"}
Niople, Pine (1" x 4")
Cap, Pipe (1)
Nipple, Close (1" x 1-1/2"}
Hose. Fuel - LPG
(3/8 ID x 28")
Elbow. Male - 90°
(1/4 NPT x 9/16-18)
vVaive. Solenoid
Nipnle, Pipe {1/4 x .BB}
Clamp. Hose
Connector. Huse {5/8 ID Hose)
Hose (5/8 ID x 20}
Hose {5/8 ID x 30}
Convertor, Gas
Bracket. Convertor
Spacer
Screw. Cap - Hex Head
(3/8-16 x 1-1/4")
Washer, Lock (3/8“)
Niople. Close (3/8 x 1)
Elbow. Pioe {3/8 x 90°)
Scrow. Cap - Hex Head
(1/4-20 x 3/4"}
Washer. Lock [1/4")
Screw, Cap - Hex Head
{7/16-18 x 3/4")
Washer . Lock (7/16"})



Fuel System
Gasoline/Propane Vapor
ENA, ENB, ENC




REF
NO,

0~ s ldr-

PART
NO.

148-0764
148-0636
307-0834
505-0106
505-0102
505-0021
505-0108
505-0129
505-0132
505-0056
502-0971
503-0398
503-1103
148-0967
505-0130
82i-0016

5050020
501-0103

504-0007

505-0007
149-2296

149-1436
502-0004

QTY

[ =
[ ] [l - Ll S S e i e AL B 5

Fuel Systea

Gasoline/Propane Vapor
EN p ENC P

A, ENB,
PART REF
DESCRIPTION NO.
Carburetor, Natural Gas 24
Regulator, LPG (1"NPT} 25
valve, Solenoid (3/4"NPT) 26
Nipple, Pipe (1/2 x 1-1/2) 27
Nipple, Close (3/4 x 1-3/8)
Bushing, Reducer {3/4 x 1/2) 28
Tee, Pipe (1/2") 29
Bushing. Reducer (1" x 3/4") 30
Elbow, Pipe {3/4 x 907) 31
Plug, Pipe {1/2"} 32
Connector, Hose {1"ID Hose) 33
Clamp, Hose 34
Hose (1"ID x 52") 35
Bracket. Fuel - Remote a6
Plug, Square Head (3/4") 37
Screw, Self-Locking 38
(5/16-18 x 3/4") 39
Bushing, Reducer {3/4 x 1/4) 40
Line, Fuel - Flex 41
{1/4 NPT x 7/16-24} 42
Cock, Shut-0ff
(1/8 NPT x 7/16-24) 43
Bushing, Reducer {1/4 x 1/8}
Pump, Fuel 44
45
Gasker, Pump -~ Fuel 46
tlbow, Male Inverted 47
{1/4 NPT x 7/16-24) 48

A

PART
NO.

149-2298
149-1774
149-2297
502-0042

141-0841
141-0852
104-0091
854-0020
503-0542
503-0999
520-0311
145-0482
110-0445
526-0065
520-0972
306-0155
308-0150
308-0005
813-0¢098

870-0131

520-0311
520-0972
526-0065
110-0445
145-0608

' Fe]
[ - - X ) |8 [ SR T - L UL R S N b b ek b g:

PART
DESCRIPTION

Line, Fuel - Lower

Filter. Fuel w/Hoses & Clamps

Line, Fuel — Upper

Elbow, Male - Inverted
(1/8 NPT x 1/2-20)

Carburetor

Gasket, Carburetor

Nut, Hex [3/8-24)

Washer. Lock {3/8"}

Adapter, Hose (2-1/4 x 1-1/4)

Clamp, Hose - T-Boly (2-3/4")

Stud (*/8-16 x 1-5/8")

Adapter, Carburetor

Nut, Hex {5/16)

washer, Flat (5/16")

Stud (5/16-24 x 3-1/4")

Bracket

Plate, Mounting — Switch

Switch, Toggle

Screw, Round Head
(#10-32x3/8"}

Nut, Lock - External Tooth
(#10-32)

Stud (3/8-24 x 1-1/2")

Stud (5/16 x 3-1/4")

Washer, Flat (5/18")

Nut, Hex (5/16-24)

Adapter, Carburetor



Fuel Systen
Naturai Gas
ENA, ENB, ENC

2

F-



_?"“:(‘ 5
F
1."\ ]

AEF
NO.

(- - B - T R P

PART
NO.

148-0763
141-0852
505-0106
505-0040
505-0022
148-0601
505-0129
5050102
3070834
505-0132
502-0971
5030396

oty

;

NN st b B b ot ot et B e e

Fuel Systea

Natural Gas
ENA, ENB, ENC
PART REF PARY
DESCRIPTION NO. NO.
Carburetor, Natural Gas i3 148-0966
Gasket. Carburetor i4 503-1103
Niople. Pipe ( /2 x 1/2) 15 5050130
Elbow. Pipe (1/2 ~ 90°) 16 821-0016
Bushina. Reducer {1- x 1/2")
Reguiator. Natural Gas {1"NPT) 17 104-0091
Bushina. Reducer (1i* x 3/4"} 18 854-0020
Nipple. Close (3/4 x 1-3/8) 19 1100445
Valve. Solenoid (3/4 NPT} 20 526-0065
Elbow. Pipe (3/4 x 90°) 21 1450482
Connector. Hose {1°ID Hose) 22 520-0311

Clamp. Home

VE

orY

:

R B B =

PARY
DESCRIPTION

Bracket, Fuel - Remote
Hose {1"ID x 44“)
Plua. Sauare Head {3/4)
Screw. Self-Lockina
{5/16~18 x 3/4"}
Nut. Hex (3/8-24)
wWasher. Lock (3/8")
Nut. jiex (5/16-24}
Washer, Flat 5/16")
Adapter, Carburetor
Stud (5/16-24 x 1-1/2%)



Fuel Systes
Liquid Pro
EnB,

24

ane
NC




REF
NO.

W =1 v A

PART
NO.

148-0763
141-0852
505-01086
505-0021
505-0132
505 -0268
502--0971
503-03%8
503-1103
148-0625
148-0773
800-0069

850-~0055
5051463

501-0608
505 0020
505-0054
1480966
821--0016

148-0776

oTY
USED

[ I R e N U I T S

— N

Fuel System
Ligquid Propane

ENA, ENB,
PARTY REF
DESCRIPTION NQ.
Carburctor. Natural Gas 21
Gasket. Carburetor
Nipople, Pipe (1/2 x 1-1/2}) 2?2
Bushina. Reducer (3/4 x 1/2) 23
Eibow. Pipe (3/4 x 907) 24
Nipple. Pipe (3/4 x 5-1/2) 25
Connector. Hose {1"ID Hose) 26
Clamp. Hose 21
Hose (1"ID x 21*) 28
Convertor Assv. Gas 29
Bracket Assvy., Convertor - Gas 30
Screw. Cap - Hex Head
{71/16-14 x 3/4") 31
Washer . Lock {7/16") 32
tlbow. Male — 90°
{1/4 NPT x 9/16-18} 3
Hose, Fuel - LPG 34
(3/8"10 x 28"} 35
Bushing. Reducer {3/4 x 1/4) 36
Plua. Square licac {1/4) 37
Bracket. Fuei - Remote 8
Screw. Self-Lockina 39
{8/16-18 x 3/4%) £0

Spacer

25

NC

PART
NO.

800-0051

850-0050
502-0943
503-0547
505-0039
505-0101
505-0099
307-0268
850-0040
800-0049

505-0004
505-0661

505-0331
505-0479
505-0084
505--0132
503 -0386
503-0386
854-0020
104-0091

ory
USED

[ ] BN ek et e e RO W) [d

BN b b b e et e

PART
DESCRIPTION

Screw. Cap ~ Hex lead
{3/8-16 x 1-1/4")
Washer. Lock [3/8")
Connector. Hose {5/8"1D Hose)
Clamp. Hose
Elbow., Pipe (3/8 x 907
Nipple, Close (3/8 x 1}
Nipple, Pipe (1/4 x .88}
Valve. Soienoid
Washer. Lock (1/4"}
Screw. Cap - Hex Head
{1/4-20 x 374}
Nipple. Close (1" x 1-1/2")
Tee. Reducina
(1" x 1" x 3/4"}
Nipple. Pipe (1" x 4")
Can, Pipe (1"}
Nipple, Close (3/4 x 2-1/2)
Eibow. Pipe {3/4 x 90°)
Hose. {S/8"ID x 30"}
Hose (5/8°ID x 20")
Washer. Lock {3/8"}
Nut, Hex [3/8-24)



Fuel Systen
sne Vapor
ENB, ENC

Prop

ENA,

26

AR
o Lo



REF
NO.

—
L= T-N - - FOR N

s
MO

PART
NO.

148-0763
148-0636
307-0834
505-0106
505-0102
505-0021
505-0129
505-0108
505-0132
505-0056
141-0852
502-0971
503-0398

Q
B N b el et B RO R e 2

Fuel System

Propane Vapor
ENA, ENB, ENC
PART REF  PART
DESCRIPTION NO. NOD.

Carburetor. Natural Gas 14 503-1103
Reaulator. LPG {1"NPT} 15 148-0966
Valve. Soiencid [(3/4"NPT) 16 505-0130
Nipple, Pipe (1/2 x 1-1/2) 17 821-0016
Nipple, Pipe (3/4 x 1-3/8)
Bushina. Reducer (3/4 x 1/2) 18 104-0091
Bushina. Reducer {1 x 3/4) 19 854-0020
Tee. Pipe (1/2) 20 520-0311
Elbow, Pipe (3/4 x 90°} 21 145-0482
Plua, Pipe {1/2} 22 110-0445
Gasket, Carburetor 23 526-0065
Connector. Hose (1"ID Hose) 24 520-0972

Clamo, Hose

21

oty
USED

PR = =

bR N

PART
DESCRIPTION

Hose, LPG {1"ID x 43")
Bracket. Fuel - Remote
Plua, Square Head (3/4)
Screw. Self-Locking
{5/16-18 x 3/4")
Nut. Hex (3/8-24)
Washer. Lock {3/8")
Stud (3/8 x 1-1/2")
Adapter., Carburetor
Nut. Hex (5/16-24)
Washer, Flat (5/16")
Stud (5/16-24 x 3-1/4"}



Fuel Sy
autral Gas
Changeover
8, ENC

LPG Vapor/N
Automatic
ENA, EN

28

stem




Fuel System
LPG Vapor/Nautral Gas
Automatic Chunﬂeover
ENA, ENB, E

REF  PART oty PART REF PART oty PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-0763 1 Carburetor. Natural Gas 18 148-0967 1 Bracket. Fuel - Remote
2 141-0852 1 Gasket, Carburetor 19 u21-00i6 3 Screw, Self-Locking
3 505 0103 | Niople. Pipe (1/2 x 1~1/2} (5/16-18 x 3/4")
4 505-0021 1 Bushina. Reducer (3/4 x 1/2}) 20 5020971 4 Connector. Hose (1"I0 Hose!
5 505-0164 2 fee, Pipe (3/4) 21 503-0398 4 Clamp. Hose
6 505-0332 1 Nipple, Pipe {(3/4 x 3} 22 505-0130 4 Plua. Sauare Head (3/4")
T 505-0132 1 Elbow. Pioe (3/4 x 90"} 23 503-1103 1 Hose. LPG (1"ID x 46")
8 505-0102 ] Nipple. GClose {3/4 x 1-3/8) 24 503-1103 1 Hose. LPG (1"ID x 43")
9 5050129 4 Bushina. Reducer {1" x 3/4") 25 148-096B 1 Brace
10 148-0626 1 Valva. Adiustina - Load 26 155-1255 1 Clamp, Muffler (1-1/8")
11 148-06317 1 Requlator. LPG {1“NPT} 27 104-0091 2 Nut. Hex (3/8-24)
12 307-0834 2 Valve, Solenoid {3/4"NPT) 28 854-0020 2 Washer, Lock {3/8")
13 148-0601 1 Reaulator. Natural Gas 29 Stud

{1"NPT) 30 Adaprer . Carburetor
14 502-039%0 2 Elbow. Streetr {90°-3/4) 31 Nut
15 1480627 1 Switch. Pressure 32 Washer. Fiax
16 505-0099 1 Niople. Pipe (1/24 x .88) 33 Stud
17 505-0020 1 Bushing., Reducer (3/4 x 1/4)

2



Fuel System
LPFEG Liquid/Ratural Gas
sdutomatic Changeover
ENA, ENB, ENC

30



&)

REF
NO.

=
DWW P

et b
LA NS R

ry

Pt b s e
W

MNNNMNMAMNNNND
W=-IDUDlr =D

8 3

PART
NO.

148-0763
141-0852
5050106
505-0021
505-0166
505-0332
505-0132
505-0102
505-0129
148-0801

307-0B3
148-082¢
148-0627
505-0099
505-0020
502-03%0
148-0968
155-1255
821-0016

502-0971
503-0398
503-1103
503-1103
148-0967
505-0130
505-0054
505-0020
501-0808

505-1463
307-0268

QTY
USED

e P bt s B ek b s e

— -t 5D PN b et b et P B Cad b=b gk P pub ok pd ek gt

Fuel Systes

LPG Liquid/Natural Gas
Automatic Chan
ENB, E

ENA,

PART
DESCRIPTION

Carburetor, Natural Gas
Gasket, Carburetor
Nipple, Pipe {1/2 x 1-1/2)
8ushing, Reducer (3/4 x 1/2)
Tee, Pips {3/4)
Nipple, Pipe (3/4 x 3)
Etbow, Pipe (3/4 x 90°)
Nipple, Close {3/4 x 1-3/8)
Bushing, Reducer (1" x 3/4%)
Regulator, Natural Gas

(1"NPT)
Valve, Solenoid (3/4 NPT}
valve, Adjusting - Load
Switch, Pressure
Nipple, Pips (1/4 x .88}
Bushing, Reducer {3/4 x 1/4)
Elbow. Street (3/4 x 90°)
Brace
Clamp. Muffler (1-1/8")
Screw, Self-Locking

{5/16-18 x 3/4*)
Connector, Hose (1"ID Hose)
Clamp, Hose
Hose (1"ID x 48")
Hose (1"1ID x 21"}
Bracket, Fual - Remote
Plug. Square Head (3/4")
Plug, Squars Hsad (1/4“)
Bushing, Reducer (3/4 x 1/4)
Hose, Fuel - LPG

(3/8"1D x 28")
Elbow, Male - 90"

{1/4-18 x 9/16-18)
Valve, Solonoid

3

REF
NO.

3l
32
33
34
35
36
a7
38
39
40

41
42
43
44

45
46
47
48

49
50
51

HE?DVWDP

PART
NO.

505-009%
502-0943
503-0547
503-0386
503-0388
505-0101
505-0039
505-0132
505-0084
505-0661

505-0004
505-0331
505-0479
B0O-0049

850-0040
148-0625
148-0773
800-0069

8500055
148-0776
8000051

850-0050
854-0020

104-0091
520-0311
145-0482
110-0445
526-0065
520-0972

£
F W WX N Iy ] [ S X S ST ) b fd ek ek gk ped e NI PG gz

PART
DESCRIPTION

Nipple, Pipe (1/4 x .88}
Connector, Hose (5/8"ID Hose)
Clamp, Hose
Hose (5/8"10 x 30")
Hose (5/8"ID x 20")
Nipple, Close (3/8 x 1")
Elbow, Pipe (3/8" x 90°)
Elbow. Pipe {3/4" x 90°)
Nipple, Pipe (3/4 x 2-1/2)
Tes. Reducin
(lux 1" % 3 an)
Nipple, Close (1" x 1-1/2"}
Nipple, Pipe (1" x 4")
Cap, Pipe (1)
Screw, Cap - Hex Head
{1/4-20 x 3/4")
Washer, Lock {1/4")
Convertor, Gas
Bracket, Convertor
Screw, Cap - Hex Head
(7/16-14 x 3/4")
Washer, Lock (7/16")
Spacer
Screw, Cap - Hex Head
(3/8-16 x 1-1/4"}
Washer, Lock (3/8")
Washer, Lock - Internal
Tooth (3/8*)
Nut, Hex (3/8-24)
Stud (3/8-24 x 1-5/8")
Adapter, Carburetor
Nut, Hex (5/16-24)
Washer, Flat (5/16")
Stud (5/16-24 x 3-1/4")



Fuel Systems
LPG Va

32



Fuel System

LPG Vtsor
ENA

REF  PART Qry PART REF PART QrY PART
NO. NO. USED DESCRIPTION MO. NO. USED DESCRIPTION
1 148-0966 1 Bracket, Fuel! - Remote 6 505-0102 2 Nipple, Pipe (3/4 x 1-3/8)}
2 14B-0637 1 Regulator. Vapor - LPG 7 505-0130 2 Plug, Square Head {3/4)
3 503-1103 1 Hose, LPG (1"ID x 54") 8 505-0132 1 Elbow, Pipe (3/4 x 90')‘
4 502-0971 2 Connector, Hose {1"ID Hose) 9 821-0016 2 Screw, Cap - Self-Locking
5 503-0398 2 Clamp, Hose {5/16-18 x 3/4"}

B}

{

3



& 3
¥ i
(S
i



REF
NO.

O 30 W

PART
NO.

148-0625
148-07113
307-0268
148-0776
800-0051

850-0050
800-0069

850-0055
800-0049

850-0040
505-0004
505-0661

505-0331
505-0479
505-0084
505-0132

QY
USED

— e

Fuel System

Liquid Propane
ENAD
PART REF PARY
DESCRIPTION NO. NO.

Converter, Gas 17 502-0971
Bracket, Converter 18 503-0398
Valve, Solenoid 19 503-1103
Spacer 20 502-0943
Screw, Cap - Hex Head 21 503-0547

{3/8-16 x 1-1/4") 22 505-0099
washer, Lock {3/8%) 23 505-0101
Scraw, Cap - Hex Head 24 505-0039

(7/16-14 x 3/4%) 25 505-1463
Washer, Lock {7/16")
Screw, Cap - Hex Head 26 503-0386

(1/4-20 x 3/4") 27 503-0386
Washer, Lock (1/4"} 28 501-0608
Nipple, Close {1" x 1-1/2%)
Tee, Reducing 29 148-0966

(1" x 1" x 3/4") 30 505-0020
Nipple, Pipe (1" x 4") a1 505-0054
Cap, Pipe {1") 32 821-00186

Nipple, Pipe (3/4 x 2-1/2)
Elbow, Pipe (3/4 x 890°)

3

Qry

:

s et e b e B R e DD

N R G

PART
DESCRIPTION

Connector, Hose (1"ID Hose)
Clamp. Hose
Hose (1"ID x 40")
Connector, Hose (5/8"ID Hose)
Clamp, Hose
Nipple, Pipes (1/4 x .88)
Nipple, Close (3/8 x 1}
Elhow, Pipe (3/8 x 90°
Elbow, Male - 90°

(1/4 NPT x 9/16-18)
Hose (5/8"ID x 20")
Hose (5/8"ID x 30")
Hose, Fuel - LPG

(3/8"1D x 28")
Bracket, Fuel! - Remote
Bushing, Reducer (3/4 x 1/4)
Plug, Square Head {1/4)
Screw, Self-Locking

(5/16-18 x 3/4")



Fuel System
Natural Gas/LPG8 Vaper
ENAD




Fuel Systenm
Natural GESILPB Vapor

e REF  PARY qQrY PART REF PARY qQry PART

" NO. NO. USED DESCRIPTION ND. NO. USED DESCRIPTION
1 148-0637 1 Regulator, LPG (1"NPT) 18 3502-0390 2 Elbow, Street (3/4 x 90°}
2 148-0601 1 Reguiator., Natural Gas 17 148-0967 1 Bracket. Fuei - Remote

{1“NPT) 18 149-0%70 i Brace

3 307-0834 1 Valve. Solenoid {3/4"NPT) 19 148-0969 1 Brace
4 307-0836 1 Valve. Solenoid {3/4"NPT} 20 S03-1103 1 Hose, LPG (1"ID x 43%)
5 148-0626 1 Valve, Adjusting - Load 21 503-1103 1 Hose, LPG (1'ID x 46%)
6 14B-0627 1 Switch, Adjusting - Load 22 503-1103 1 Hose, LPG {1"ID x 5. “)
7 505-0099 1 Nipple, Pipe (1/4 x .88) 23 502-0971 6 Connector, Hose {1"ID Hose)
8 505-0102 5 Nippla, Closze (3/4 x 1-3/8) 24 503-0398 6 Clamp, Hose
g 505-0332 1 Nipple., Pipe (3/4 x 3) 25 155-1255 ? Clamp, Muffler {1-1/8")
10 505-0337 1 Nipple. Pipe (3/4 x 4) 26 155-1015 2 Clamp, Muffler (1-1/2")
11 505-0004 i Nipple, Close {1 x 1-1/2} 27 505-0132 1 Elbow, Pipe (3/4" x 90°)
12 505-0020 1 Bushing, Reducer (3/4 x 1/4) 28 505-0337 1 Nipple, Pipe (3/4" x 4";
13 505-0129 4  Bushing, Reducer (1 x 3,4} 29 S05-0130 4  Plug, Square Head {3/4"
14 505-0166 2 Tee, Pipe (3/4) 30 821-0016 4 Screw, Salf-lLocking
15 505-0132 2 Elbow, Pipe (3/4 x 90") {5/16-18 x 3/4")

31



Fuel System
Natural Gas
ENAD, ENBA



Fuel System
Natural Gas

ENAD, ENBA
REF PART qQry PART REF  PART QY PART
NO. NO. USED DESCRIPTION NO. NO, USED OESCRIPTION

1 148-0966 1 Bracket, Fuel - Remote 25 503~-1508 2 Clamp. Hose (2")

2 148-0601 1 Regulator, Natural Gas 26 Hose

3 503-1143 i Hose, LPG {1"ID x 54%) 503~1507-01 1 ENAD (2"ID x 3"}

4 502-0971 2 Connector, Hose (1"ID Hose) 503-1507-02 1 ENBA (2"ID x 4-3/4")

§ 503-0398 2 Clamp, Hose 27 813-0103 4  *Screw., Round Head (#10-32)

6 505-0102 1 Nipple, Close (3/4 x 1-1/2%) 28 850-0030 4  *Washer, Lock (#10-32)

7 505-0129 2 Bushing, Reducer (3/4" x 1") 29 526-0008 4 *washer, Flat (#10-32)

8 505-0130 2 Plug, Square Head (3/4) 30 8709053 4  *Nut, Hex (#10-32)

9 Elbow 31 145-0540 1 Gasket, Turbocharger
502-0390 1 ENAD Street (90" x 3/4"} 32 1450629 1 *Adapter, Turbocharger
505-0132 1 ENBA Pipe {3/4" x 90°) 33 Body. Throttle

10 B21-0016 2 Screw, Self-Locking 145-0538 1 ENAD

(5/16-18 x 3/4") 145-0577 1 ENBA

11 Turbocharger 34 850-0050 2 Washer, tock (3/8")
145-0626 1 ENAD 35 800-00%0 2 Screw, Cap - Hex Head
145-0640 1 ENBA (3/8-16 x .88")

12 Gasket, flange - Exhaust 36 141-0852 1 Gasket
155-2639 1 ENAD 37 145-0482 1 Adapter, Carburetor
155-2649 1 ENBA 38 520-0011 4 Stud, Steel (5/16-24)

13 Adapter, Exhaust 39 526-0065 4 Washer, Flat (5/16")
155-2641 1 ENAD 40 110-0445 4 Nut, Head - Cylinder
155-2647 1 ENBA {5/16-24)

A 850-2008 4 Washer, Lock (MB8) 41 B62-0003 4 Nut, Hex (3/B-16)
15 800-2058 4 Screw, Cap - Hex Head 42 85%0-0050 4 Washer. Lock (3/8")
(M8 x 1-1/4 x 25mm) 43 145-0533 1 Gasket, Inlet - Turbine
16 505-1369 1 Elbhow. Reducer 44 154-2857 i Tube, Exhaust
i7 505-0057 i Plug. Square Head 45 B00-1507 4 Screw, Cap ~ Hex Head
(1/8 x 2THPT) {Grade B8} {T/16-14 x 1-1/2")
18 E&03-0%98 1 Clamp, Hose - T-Bolt {3-1/4"} 46 526-0032 4 Washer, Flat (7/16")
Pate 19 509-0165 1 "Q"~Ring, Inlet 47 800-0574 16 Screw {3/8-16}
.. 1 20 145-0630 1 Eibow, Inlet 48 Manifold, Exhaust
21 145-0532 1 Mixer, Natural Gas 154-2500 1 Left Hand
22  505-0007 1 Bushing, Pipe (1/4 x 1/8) 154-2499 1 Right Hand
23 140-1280 1 Fitting, Filler - Safety 49 520-0925 4 Stud (3/8-16 x 1-1/4 )
24 Indicator, Service 50 850-0045 Washer, Lock (5/16")
140-1791 1 ENAD 51 800-0029 Screw, Cap - Hex Head
140-1548 1 ENBA (5/16-18 x 1-1/8")




Fuel Systems
Natural Gas/LPG8 Liquid
Dual AutouaEa:DChangcover

40

ST
N



Fuel System
Natural Gas/LP8 Liquid
Dual AutonaE;:DChangoover

REF  PART QrY PART REF  PARY qQTYy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-0601 1 Regulator, Natural Gas 30 505-1463 1 Elbow, Male - 80°
{1"NPT) {1/4-18" NPT x 9/16-18")
2  307-0836 1 Valve, Solenoid {3/4"NPT) 31 505-0020 3 Bushing, Reducer {3/4 x 1/4)
3 148-0626 1 valve, Adjusting - Load 32 505-0054 2 Plug, Square Head (1/4)}
4 14B-062T7 1 Switch, Pressure 33 505-0130 2 Plug, Square Head (3/4)
5 505-0099 1 Nipple, Pipe (1/4 x .88) 34  148-0967 1 Bracket, Fuel - Remote
6 505-0102 3 Nipple, Close (3/4 x 1-3/8} 35 148B-0776 1 Spacer
T 505-0332 1 Nippie, Pipe (3/4 x 3} 36 800-0051 1 Screw, Cap - Hex Head
8 505-0337 1 Nipple. Pipe (3/4 x 4) (3/8-16 x 1-1/4")
9 S05-0004 1 Nipple, Close (1 x 1-1/2) 37 850-0050 1 Washer, Lock {3/B")
10 505-0020 1 Bushing, Reducer (3/4 x 1/4) 38 148-0773 1 Bracket
11 505-0129 4 Bushing, Reducer (1 x 3/4) 39 800-0069 2 Screw, Cap — Hex Head
12 505-0166 2 Tee, Pipe (3/4) {7/16-14 x 3/4")
13 505-0132 2 Elbow, Pipe (3/4 x 90°) 40 850-0055 2 Washer, Lock (7/1€")
14 502-0390 2 Elbow, Street (3/4 x 90°) 41 148-0825 1 Converter, Gas
15 148-0970 1 Brace 42 800-0049 2 Screw, Cap - Hex Head
15 148-096% 1 Brace (1/4-20 x 3/4")
17 155-1285 1 Clamp, Muffler {1-1/8") 43 850-0040 2 Washer, Lock {1/4")
18 155-1015 1 Clamp. Muffler (1-1/2%) 44 505-0101 1 Nipple, Close (3/8 x 1)
19 502-0971 & Connector, Hese (1"ID Hose) 45 505-0039 1 Elbow. Pipe (3/8 x 90"}
20 503-039%8 6 Clamp, Hose 46 502-0943 2 Connector, Hose (5/8"ID Hose)
21 503-11403 1 Hose, LPG {1"ID x 5.5") 47 503-0547 2 Clamp, Hose
22 821-0016 4 Screw. Seif-locking 4B 505-0099 1 Nipple, Close {1/4 x .88)
(5/16-18 x 3/4") 43 307-0268 1 valve, Solenoid
23 505-0132 2 Elbow, Pipe (3/8" x 90") 50 505-0004 1 Nippie, Close (1" x 1-1/2")
24  505-0037 1 Nipple. Pipe {3/4" x 4"} 51 506-0661 1 Tee, Reducer {1" x 1" x 3/4")
25 503-1103 1  Hose, LPG (1"ID x 21") 52 505-0331 1 Nipple, Pipe (1" x 4")
26 503-1103 1 Hose, LPG (1"ID x 46"} 53 505-0479 i Cap, Pipe (1")
27 503-0386 1 Hose (5/8"ID x 30"} 54 505-0084 1 Nipple, Pipe {3/4 x 2-1/2)
28 503-0386 1 Hose (5/8"ID x 20"}
29 501-0608 1 Hose, Fuel -~ LPG

(3/B"10 x 28"}

Al



Afir Cleaner
ENA, ENB, ENC

1
L
3:E:
i - |
j 2
P
s ———
-
°
REF PART QrY PART REF  PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 140-1083 1 Cleaner Assembly, Air
2 140-1089 -1 Element, Cleaner — Air

42



i
e
Pl

REF  PART
NO.  NO.

140-1724
140-1837
503-0547
503-1093
503-0446

o N =

Qry
USED

A = DO b

Air Cleaner

PART
DESCRIPTION

Cleaner Assembly, Air
Element, Cleaner - Air
Clamp, Hose

Hose

Clamp, Hose

ENAD,

LX)

ENBA

Q.fi'ﬂ

REF  PART
NO. NO.

6
7
8
9

503-1506
502-1012
505-0011

505-0017

QTY
USED

SRS

PART
DESCRIPTION

Hose, Bulk (12")
Connector, Hose
Elbow, Pipe — Street
{1/4 x 90°)
Bushing, Reducaer (3/8 x 1/4)



REF
NO.

1

-~ W N

PART
NO.

140-1400
1401089
140-1401

140-1431
821-0008

QTY
USED

s

[ v

Air Cleaner With Preheat
ENB, ENC

ENA,

PART
DESCRIPTION

Cleaner Assembly. Air
Element, Cleaner - Air
Retainer, Heater Duct -~
Carburetor
Inlet, Cleaner - Air
Screw, Hex Head -
Self-Locking
(1/4-20 x .31")

REF
NO.

-1

w0

5\‘

PART QTY

NO. USED
B870-0212 4
503-0365 2
140-14062 1
503-0082 1
821-0011 2

\‘-‘

PART
DESCRIPTION

Nut, Lock (1/4-20)

Clamp. Hose

Jacket, Air Heater -
Carburetor

Hose (21D x 10")

Screw, Self-Locking
{1/4~20 x .B8")

"

b1

J
an




i

REF  PARY
NO. NO.

1 B800-05T74
155-1395

155-2214
800-0598

W

QrY
USED

16

L ]

Dry Exhaust Manifold

1
PART REF PART
DESCRIPTION NO. NO.
Screw, Hex Head - 5 526-0032
Self-Locking 6
(3/8-16 x 1-3/8") 154-2500
Gasket 154-2499

Tube, Exhaust
Screw, Cap - Hex Head
(7/16-14 x 1-1/2") {Grade 8}

45

QTY PARY
USED DESCRIPTION

4 Washer, Flat {7/18")
Manifold, Exhaust

1 Left Side

1 Right Side



Ruffler
ENA, ENB, ENC

1
a e v ol
§ —— s 3 — 4 B
(] ' J
B ‘———__‘- 7
10—
6
REF  PART qQry PART REF PART qQry PART
NO. NO, USED DESCRIPTION NO. NO. USED DESCRIPTION
1 155-0989 1 Muffler 6 870-0117 4 Nut, Self-Locking (7/16-14)
2 140-0757 2 Clamp 7 526-0032 4 Washer, Flat (7/16")
3 155-0997 1 Shield, Heat ~ Muffier 8 155-2218 1 Tube, Exhaust
4 155-1430 4 Spacer 9 155-2105 1 Clamp, Muffler
5 800-0078 4 Screw, Cap - Hex Head 10 505-0387 1 Nipple, Half

{1/16-14 » 2-3/4")

46



T

REF
NO.

O W)

Exhaust Muffler
ENAD, ENBA

PART
NO.

155-2105%
155-2638
505-0387
155-2062-07
155-2196-01
800~-0057

QTY
USED

F- N T ST Y

PART
DESCRIPTION

Clamp

Tube, Exhaust

Nipple, Pipe - Half

Cap. Rain

Muffler, Exhaust

Screw, Cap - Hex Head
(3/8-16 x 2-3/4")

41

REF
NO.

7
8
9
10
11

PART
NO.

870-0133
1565-1430
155-2198
155-21%7
526-0029

QrY

R S

PART
DESCRIPTION

Nut, Hex (3/8-16)
Spacer

Band, Mounting
Shield, Heat
Wagsher, Flar (3/8")



Lube 011 Systeam




e
k@"‘:

REF
NO.

@ o~ o [# 0 "N VL

11
12

13
14
15
16

PART
NO.

122-0193
503-0446
503-1099
502-1168
505-0019

821-0018

503-1100
102-1098
102~1097

503-0547
503-0966
505-0135

504-0030
502-1013
102-1320
123-1900

Qry
USED

2% ] P B Pt

b g b

T R S =y X

Lube Gil

PARY
DESCRIPTION

Fiiter, Qil

Clamp, Hose

Hose, Rubber (1/2"ID x 28")

Connector, Hose

Bushing, Reducer
{1/28P7 x 3/8B)

Screw, Hex Washer Head -
Self-Locking {1/4-20 x .62")

Hose (1/2"1D x 23")

Cooler, 0il

Adapter Unit (Includes "O"
Ring, Housing w/Thermostat
and Female/Male Hex Adapter)

Clamp. Hose

Hose, Rubber (5/8"ID x 30")

Nipple, Pipe - Half
(3/8"NPT x 1-1/2)

valve., Cock (3/8"NPT)

Adapter, Pipe - Hex

Gasket, Orain - Gil

Tube, Indicator - 0il Level

48

Systen

REF
NO.

17
18
i9
20

21
22
23

24
25
26
27
28

29
30
31
32
33
34

PARY
NO.

503-0547
503-1097
505-0135
800-0026

850-0045
121-0036
800-0050

8§50-0050
145~0534
1450535
127-0423
502-1169

509-0290-04
502-0003
5050039
505-0277
505-0131
123-1%01

PART
DESCRIPTION

Clamp, Hose
Hose, Rubber (5/8"ID x 34")
Nipple, Pipe - Half
Screw, Cap — Hex Head
(5/16~18 x 3/4"})
Washer, tock - Spring {5/16"}
Plate, Return - Oil
Screw, Cap - Hex Head
(3/8-16 x 7/8")
Washer, Lock - Spring {3/8" }
Flange, Drain - Oil
Gasket
Line, Inlet - Oil
Connector, Femals
{M12 x 5/8-18)
Seal, "0"Ring
Conector, Male - Inverted
€Elbow, Pipe (3/8"NPT x 90°)
Nipple, Pipe (3/8 x 1-1/2)
Bushing, Pipe {3/4 x 3/8)
Indicator. Level - 01l



Radistor Coolin

9 8xston
ENA, ENB, ENC, ENAD

e e e b e——Ln

NN

50



Radiator Cooling Systea

ENA, ENB, ENC, ENAD
%:, REF  PART QY PART REF PART qQre PARY
g NO. NO, USED DESCRIPTION HO. NO. USED DESCRIPTION
1 821-0029 17 Screw, Cap — Hex Head 20 850-0080 1 Washer, Lock (1/2")
{3/8-16 x 3A/47) 21 526-0035 1 Washer, Flat {(1/2%)
2 8T0-0281 17 Nut, Hex {3/8-16) 22 ©962-0016 1 Nut, Hex (1/2-13)
3 Guard. Radiator - Right Hand 23 130-4058 1 8race, Drive - Fan
130-3038-01 1 ENA, ENB. ENC 24 Hoss, Radiator - Lower
130-4047-01 1 ENAD 503-1559 1 ENA, ENB. ENC
4 Guard, Radiator - Lsft Hand 130-1989 1 ENAD
130-3038-02 1 ENA, ENB. ENC 25 130-3967 1 Bracket, Drive - Fan
130-4047-02 1 ENAD 26 850-0050 5 Washer, Lock (3/8")
5 Support, Grille 27 68000051 2 Screw, Cap - Hex Head
130-3039 1 ENA, ENDB, ENC (3/8-16 x 1-1/4%)
130-4049 1 ENAD 26 191-0864 1 Spacer
6 A821-0018 51 Scrow, Cop - Hex Head 29 &50-0050 2 Screw, Cap - Hex Head
{1/4-20 x 5/8%) {3/8-16 x 1"}
7 Fan, Radiator 30 130-4056 1 Guard, Belt
130-0428 1 ENA, ENB, ENC 31 8900-0055 4 Screw, Cap — Hex Head
130-1997 1 ENAD {3/8-16 x 2-1/8%}
8 800-0028 4 Screw, Cap - Hex Head 32 130-0968 1 Adapter, Pulley
(5/16-18 x 17) 33 104-1673 1 Pulley, Crankshaft (6"0D)
9 850-0045 4 Washer, Lock (5/16") 34 800-0023 4 Screw, Cap - Hex Head
10 511-0153 1 Belt, Vee (Matched Set) {(1/4-20 x 1-3/8%)
11 Grille 35 850-0040 4 wWasher. Lock {1/4")
130-3088 1 ENA. ENB. ENC 36 504-0003 1 Cock, Drain (1/4-18NPT)
130-405D 1 ENAD 37 Shroud, Fan
12 Support, Grille 130-3138 2 ENA, ENB, ENC
130-3037 1 ENA, ENB. ENC 130-4052 2 ENAD
130-4048 1 ENAD a8 Radiator
13 130-405% i Guard, Fan 130-3144 1 ENA, ENB, ENC
14 130-2983 1 Hub & Pulley Assembly 130-3567 1 ENAD
. 130-0972 1 Collar, Hub - Fan 39 130-4053 1 Guard, Bely
ff 518-0348 2 Ring, Retaining - Internal 40 130-4057 1 Guard, Belt
3 821-0011 4 Screw, Hex - Self-Locking 41 130-4054 1 Bracket, Guard - Belt
S {(1/4-20 x 7/8") 42 Wrapper, Shroud
512-0170 1 Pulley, Fan (5"0D) 130-4061 1 ENA, ENB, ENC
130-0970 1 Bearing, Hub - Fan 130-4052 1 ENAD
130-0969 1 Hub, Drive - Fan 43 821-0028 18 Screw, Cap - Hex Head
16 Tube. Inlet - Radiator {3/8-16 x 1/2")
130-3041 1 ENA, ENB, ENC 44 130-1788 1 Cap, Radiator
130-4059 1 ENAD 45 B0O0-0052 1 Screw, Cap - Hex Head
17T 503-0365 & Clamp., Hose (3/8-16 x 1-1/2")
18 503-1554 2 Hose. Radiator 46 526-0030 1 Washer, Flat (3/8")
19 821-0016 2 Screw, Hex Head - Self-Locking 47 130-4060 1 Guard, Belt

{5/16-18 x 3/4")

51



Radiator Cooling System
ENBA

52



b

REF
NO.

16
17
18
19

PART
MNO.

821-0029
870-0281

130-4047-01
130-4047-02
130-4049
821-0018

130-1997
800-0028

B50-0045
511-0153
130-4050
130-4048
130-4055
130-2983

130-0972
518-0348
821-0011

512-0170
130-0970
130-0969
130-4059
503-0365
503-1554
821-0016

Qry

-
53 g

Pt pd gk s P W R S N

. Y N Y

Radiator Cooling Systes
ENBA

PARY
DESCRIPTION

Screw, Cap — Hex Head
{3/8-16 x 3/4"}
Nut, Self-locking - Hex
Washer Head (3/8-16)
Guard, Radiator (Right Hand)
Guard, Radiator (Left Hand)
Support, Grille
Screw, GCap — Hex Head
{1/4-20 x 5/8")
Fan, Radiator
Screw, Cap — Hex Head
{5/16-18 x 1")
washer, Lock - Spring (5/16)
Belt, Vee {Matched Set)
Grille Assembly
Support. Grille
Guard, Fan
Hub and Pulley Asssmbly
(Includes the following non—
illustrated parts sarked *)
*Collar, Hub ~ Fan
*Ring, Retaining - Interaal
*Screw, Self-Locking ~ Hex
Washer Head (1/4-20 x 7/8"})
*Pulley, Fan (5" 0.D.}
*Bearing, Hub - Fan
*Hub, Drive - Fan
Tube, Inlet - Upper Radiator
Clamp, Hose
Hose
Screw, Self-Locking - Hex
washeor Head {S5/16-18 x 3/4")

REF PAXT

20
21
22
23
24
25
26
27

29

SGF SNRERE4YRER 28R =

38

850-0060
526-0035
862-0016
130-4058
130-1999
1303967
8500050
800-0051

800-0050
800-0055

130-0968
104-1673
800-0023

850-0040
50400023
130-4052
130-3567
130-4053
130-4057
130-4065
1304051
821-0028

130-1788
8000052

526-0030
130-4062

O Y A e Y Y el o !E?;

- b - et O pb s ik pua b o b=t P

PARY
DESCRIPTION

Washer, Lock - Spring (1/2)

Washer, Flat (1/2)

Nut, Hex (1/2-13)

8race, Bracket - Fan Drive

Hose, Radiator - Lower

Bracket, Drive - Fan

Washer, Lock - Spring (3/8B)

Screw, Cap - Hex Head
{(3/8-16 x 1-1/4")

Screw, Cap - Hex Head
{3/8-16 x 1")

Screw, Cap - Hex Head
(3/8-16 x 2-1/4")

Adapter, Pulley

Puilley, Crankshaft (6" 0.D.)

Screw, Cap - Hex Head
{1/4-2¢ x 1-3/8")

Washer, Lock - Spring {(1/4)

Cock, Drain (1/4-18 NPT)

Shroud, Fan

Radiator

Guard, Belt

Guard, Belt

Bracket, Guard - Belt

Wrapper, Shroud - Fan

Screw, Cap - Hex Head
{(3/8-16 x 1/2")

Cap, Radiator

Screw, Cap - Hex head

(3/8-16 x 1-1/2)
wWasher, Flat (3/8)
Guard, Balt

* - Parts included with Hub and Pullay Assembly.



Remote Radiator
ENA, ENB, ENC

REF i) Qry PART REF PART Qry PART
ND. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 130-3056 1 Guard. Belt 7 850-0051 1 Screw, Cap — Hex Head
2 130-3057 1 Cover, Guard - Belt (3/8-16 = 1-1/4")
3 130-3053 1 Guard, Belt 8 191-0864 1 Spacer
4 821-0010 26 Screw, Cap ~ Hex Head 9 130-3055 1 Guard, Belt
{1/4-20 x 1/2") 10 130-3054 1 Guard. Belt
5 800-0050 1 Screw. Cap - Hex Head 11 130-3003 1 Bracket, Guard - Belt
{3/8-16 x 1") 12 130-3002 1 Bracket, Guard - Belt
& B850-0050 2 Washer, Lock - Spring {3/8")



REF
ND.

WM - n

PART
NO.

130-1050
130-1008
130-1008
102-1244
102-1097
102-1238
503-0753
503-1101
503-1101
503-0274
503-0446
821-0011

821-0029

Remote Radiator
ENAD

PART
DESCRIPTION

Guard, Belt

Strap, Guard - Belt

Spacer, Guard - Belt

Bracket, Cooler - Qil

Adapter, Cooler - 0il

Cooler, 0il

Hose, Radiator ~ Flex

Hose, Oil (12")

Hose. 0il1 (24")

Clamp, Hose

Clamp, Hose

Screw, Hex Head - Self-Locking
(1/4-20 x .88")

Screw, Hex Head - Self-Locking
(3/8-16 x 3/4")

REF
NO.

14
15
16

17
18
19
20
21
22
23

PAKT
NO.

800-0051
800-0056
800-0069

870-0212
B870-0281
850-0050
8500055
526-0174
505-00138
505~0302

Qry
USED

[ S Y

PR A e DAYt s

PART
DESCRIPTION

Screw, Hex Head - Self-lLocking
(3/8-16 x 1-1/4")

Screw, Hex Head - Self-Locking
{3/8-16 x 2-1/2")

Screw, Hex Head — Self-Locking
{1/16-14 x 3/4")

Nut, Hex (1/4-20)

Nut, Hex {3/8-16)

washer, Lock (3/8%)

wWasher, Lock (7/16)

Washer, Flat (3/8")

Bushing. Reducer {1/8 x 1/4)

Nipple, Half {1/4 x 1-1/2)



Cooling System
Heat Exchanger
ENAD




N e Cat

& -2

16
11
12
13
15
16
17
18

19
20

21
22

PART
NO.

503-0274
503-0846

503-0753
503-04486
503-1099
505-0302

505-0038
505-0099

505-0018
505-0102
307-0835
505-0132
102-1114
505-0130
505-1301
505-0129
505-0051
505-0385

505-0043
505-0109

821-0011
870-0212

QrY
USED

[ S S Y o Lt N RS B

[y

Cooling Systea
Heat Exchanger
ENAD

PART
DESCRIPTION

Clamp, Hose

Hose, Rubber - Lower
(210 x 20")

Hose, Rubber - Upper
{2"ID x 24%)

Clamp. Hose

Hose, Rubber (1/2"ID x 29")

Nipple, Pipe - Half
(1/4"NPT x 1-1/2")

Elbow, Pipe - 90" (1/4"NPT)

Nipple., Pipe - Close
{1/4"NPT x T7/8")

Bushing, Reducer - Hex
{1/2"NPT x 1/8"NPT)

Nipple, Pipe
(3/4"NPT x 1-3/8")

Valve, Solenoid - 12vDC

Elbow, Pipe ~ 90° (3/4"NPT})

Cooler. Qil

Plug, Pipe (3/4"NPT)

Valve, Control - Temperature
Regulating (1“NPT}

Bushing, Reducer - Hex
(1"NPT x 3/4"NPT)

Elbow, Pipe - Street (90°)
(3/4"NPT)

Nipple, Pipe - Half
{1-1/2"NPT x 2%)

Elbow, Pipe - 90° {1-1/2"NPT)

Nipple, Pipe
(1-1/2"NPT x 2-1/5%")

Screw, Hex Washer Head -
Self-Locking (1/4-20 x 7/8")

Nut, Hex Washer Head - Self-
Locking (1/4-20)

51

REF
NO.

30
31

32

33
34
35

36

37
38
39

41
42
43
44

45
46

PART
NC.

130-0802
130-1112
102-1159
130-1340
130-2162

130-0661
821-0016

130-1110
130-3151

800-0069

B850-0055
130-10C8
800-0056

800-0051

850-0050
526-0174
130-1009

130-1050
504-0046
148-0274
821-0029

870-0281
505-0140

QrY
USED

b = DY

3

RN el o - -

[ N\ Y

PART
DESCRIPTION

Strap., Holddown

Strap. Support

Support, Cooler - Gil
Pencil, 2inc (3/8B"NPT)

Exchanger, Head {(Includes
Cap)

Cap. Exchanger - Heat (7 PSI)

Screw, Hex Washer Head -
Self-Locking

(5/16-18 x 3/4")

Bracket, Mounting

Bracket, Mounting — Heat
Exchanger

Screw. Cap - Hex Head
(7/16-14 x 3/4")

Washer, Lock - Spring {7/16")

Strap

Screw, Cap - Hex Head
{3/8-16 x 2-1/2")

Screw, Cap - Hax Head
{3/8-16 x 1-1/4")

Washer, Lock - Spring {3/8")

Washer, Flat (3/8")

Spacer, Sleeve

Guard, Belt

Valve, Globe {3/4"NPT)
Bracket, "J"

Screw, Hex Head -
Self-Locking (3/8-16 x 3/4")
Nut, Lock (3/8-16)

Plug. Square Head (1")



Cooling System
Heat Exchanger
ENBA




REF
NO.

-1 Cn Do~

@«

PART
NO.

503-0274
503-0753
503-0446
303-1101
505-0302

505-0038
505-0099

505-0018
505-0102
307-0835
505-0132
102-1114
505-0385

505-0043
505-0109

QrY
USED

[+ n LU, AR &) A

[y X e

Cooling System
Heat Exchanger
ENBA

PART
OESCRIPTION

Clamp. Hose

Hose. Rubber

Clamp, Hose

Hose, 0il

Nipple, Pipe - Half
(1/6*NPT x 1-1/2")

tlbow, Pipe — 90" (1/4"NPT)

Nipple, Pipe - Close
{1/4"NPT x T7/8")

Bushing, Reducer - Hex
(1/2"NPT x 1/4"NPT)

Nipple, Pipe
(3/4"NPT x 1-3/8")

Valve, Solenoid - 12VDC

Elbow, Pipe - 90" ({3/4"NPT)

Cooler, 0il

Nipple, Pipe - Half
{1-1/2"NPT x 2")

Elbow, Pipe - 90* (1-1/2"NPT)

Nipple, Pipe
(1-1/5"NPT x 2-1/5")

9

REF
NO.

16
17

18
19
20
21
22

23
24

25
26
27

28
29
30
31

PART
NO.

821-0011
870-0212

130-0802
130-1112
102-1159
130-1340
130-2162

130-0661
821-001c

130-1110
130-3151
821-0029

870-0281
503-1101
309-0241
505-0029

Qry
USED

[+ Wt gt b gt N) o [=:]

Lol ol O =

PART
DESCRIPTION

Screw, Hex Washer Head -
self-Locking {1/4-20 x 7/8")

Nut, Hex Washer Head - Self-
tocking (1/4-20)

Strap, Holddown

Strap, Support

Support. Cooler - 0il

Pencil, Zinc (3/B"NPT)
Exchanger, Head (Includes
Cap)

Cap. Exchanger - Heat (7 PSI)
Screw, Hex Washer Head -

Self-Locking {5/16-18 x 3/4")
Bracket, Mounting

Bracket. Mounting

Screw, Hax Head -
Self~-Locking (3/8~16 x 3/4")
Nut, Lock (3/8B-16)

Hose, 0il (18"}

Valve, Temperature - Water

Coupling {3/4")



Nater Heater




REF

s
= O~ cm s

—
b

13

14

PAR
NO.

503-0183
203~0386
503-0386
502-0613
502-0156
502-0842
5050455
331-0027
309-0304
505-0004
330-0004
330-0005
812-0100

850-0030
860-0011
307-11€4
§iz-0100

850-0030
860-0011
800-0006

83

LS S Pt e R RN R L

& o N

WNater Heater

PART
DESCRIPTION

Clamp. Hose

Hose, Bulk (3 Ft Required)

Hose, Bulk (1 Ft Required)

Connector, Hose

Elbow, Pipe - Street, 45 DEG

Connector, Hose - 90 DEG

Bushing, Reducer - Hex

Clamp, Cable

Switch, Thermostatic

Nipple, Pipe - Close

Cover

Box

Screw, Machine - Round Head
(#10-24 x 1/2")

Washer, Lock - Spring {#10)

Nut, Hex (#10-24)

Contactor

Screw, Machine - Round Head
{#10-24 x 1/2")

Washer, Lock - Spring (#10)

Nut, Hex (#10-24)

Screw, Cap - Hex Head
(1/4-20 x 3/4")

6!

REF
NG.

15
16
17
18
19

20

21
22

PARY
¥0.

526-0018
850-00490
862-0001
504-0003

3330158
333-0167
333-0141
333-0147
333-0149
333-0146
333-0146
821-0029

130-2851
130-2850

3320014
332-0149
323-0957

Qry
USED

P L Y

-

AN ]

PARY
DESCRIPTION

Wagher, Flat [1/4%)
wWasher, Lock - Spring {1/4")
Nut, Hex (1/4-20)
Cock, Drain
Heater, Electrical - 2000 Wat
115 VAC. 1 Phase
208 VAC, 1 Phase
230 VAC, 1 Phase
480 VAC, 1 Phase
208 VAG, 3 Phase
440 VAL, 3 Phase
480 VAC, 3 Phase
Screw, Self-locking - Hex
washer Head {3/8-16 x 3/4")
Bracket, Mounting
Plate, Mounting
Terminals (Not 11lustrated)
Terminal - #10
Terminal - #8
Nut, Wire



<7

62



P

LLS

REF
NO.

1

Qw2 £ [P

[ N R
[+ I S~

PARY
NG.

405-4577
405-4569
405-3950
405-3984

405-3985
405-3859~01
405-3859-02
405-3833
405-3828
405-3952
219-1083
821-0029
8700281
821-0014
870-02517

405-4575-02
405-4567-01

E

[ e e e

—_ N
@® @® N

Set Housing

PART
DESCRIPTION

Top, Housing
ENA, ENB, ENC
ENAD, ENBA
Door. Housing - Side
Door, Access - Right Side
{Includes Dcor Clips)
Door. Access - Left Side
{includes Door Clips})
Post, Housing - Rear {RH}
Post, Housing - Rear (LH)
Grille
Panel, Housing - Rear
Door. Control
Scraw, Pan Head
{1/4-20 x 7/16")
Screw, Self-Locking
{3/8-16 x 3/4")
Nut., Hex - Self-Locking
{3/8-18)

Screw, Hex Head - Self-Locking

{5/16-18 x 1/2"}
Nut, Hex - Self-Locking
(5/16-18)

Post, Housing - Center (LH)

ENA, ENB, ENC
ENAD, ENBA

63

REF
NO.

16

17
18
18
20

21

22
23
24
25
26
27
28
29
30
31

32

33

PART
NG.

405-4575~01
405-4567-02
4054566
405-4565
405-3980
815-0236

819-1102

128-0158
128-0110
517-0061
818-0150
526-0003
405-1872

98-5429
406-0626
406-0639
815-0607

870-0235
517-0138-09

Qry
USED

-t
DR RO ERND (=] - L R

N
-]

1

PART
DESCRIPTION

Post, Housing - Center (RH)
ENA, ENB. ENC
ENAD, ENDA

Door, Housing with Grille

Door, Housing with Grille

Stop. Door

Screw, Hex Head - Thd Forming
(5/16-18 x .62")

Screw, Pan Head - Cross~Rec
{5/16-18 x 1/2"}

Insulation, Foam

Insulation, Foan

Plug, Plastic

Rivet, Orive

Washer, Flat

Clip, Door

Decal, "Coolant Fill"

Handle, Door (Includes Key)

Key., Handle — Door

Screw, Machine - Oval Head
(#8-32 x 3/8%)

Nut, Hex - Self-Locking
(#B-32)

Plug



assis

Ch

64



Y

REF
NG

—

PART
NO.

800-0048

416-0984
800-0071

8L0-0055
B56-0013
800-0071

- 526-0219

850-0055
8620004
B0O-0090

B50-0060
856-0013
337-0090
402-0371
BOO-0520

B50~0079
800-0153

QrY
USED

- ] o e

N BN LR

LS IR

Chassis

PART
DESCRIPTION

Screw, Cap - Hex Head
{3/8-16 x 3/4")

Bracket, Battery

Screw, Cap -~ Hex Head
(7/16-14 x 1")

Washer, Lock - Spring (7/16")

Washer, Lock — EIT {7/18")

Screw, Cap - Hex Head
{7/16-14 x 1"}

Washer, Flat (7/16")

Washer, Lock - Spring (7/16")

Nut, Hex (7/16-14)

Screw, Cap - Hex Head
{1/2-13 x 1")

Washer, Lock - Spring (1/2"}

Washer, Lock - EIT {1/2")

Strap, Electrical - Ground

Mount, Vibration

Screw, Cap ~ Hex Head
(3/4-10 x 1")

Washer, Lock - Spring (3/4")

Screw, Cap - Hex Head
(3/4-10 x 1-1/2")

65

REF
NO.,

21
22
23
24
25
26
27
28
29
30
31
32

33

PART
ND.

526-0238
862-0008
403-2505-01
403-2505-02
800-0026
856-0008
850-0045
B870-0257
332-1473
403-3329
403-3318
870-019%
821-0018

166-0773

qQty
USED

O =t s b e o

—-

PART
DESCRIPTION

Washer, Flat (3/4")
Nut, Hex {3/4-10)
Bracket, Mounting - Engine
Right Side
Bracket, Mounting - Engine
Left Side (Not Illustrated)
Screw, Cap - Hex Head
{5/16-18 x 3/4")
Washer., Lock - EIT (5/16")
Washer, Lock - Spring ($/16")
Nut, Self-locking - Hex
Washer Head (5/16-18}
Terminal, Lug - Ground
Skid '
ENA, ENB, ENC
ENAD, ENBA
Nut Insulation
Screw, Lockhead
{1/4-20 x 5/8")
Bracket, Ignition Module



Low Cooclant Level

REF PART Q1Y PART REF PARY QTY PART
MO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 338-1919 1 Harness, Wiring - Low Coolant
Level
2 193-0322 1 Sender, Low Coolant

66



3ig-1189
319-1193
301-3156
508-0051
815-0350

821-cols
526-0018
B56-0006
821-0014
800-2088

800-2112

QryY
USED

L N R R )

®

CGﬁtrol

PARY
DESCRIPTION

Box, Mounting — Control
uc22 Generator
Uc2T Generator
Panel, Box - Control Mounting
Grommet
Screw, Hex Head - Slotted
{#10-32 x .38"}
Screw, Cap - Locking Head
(1/4-20 x .62")
Washer, Flat (1/4)
Washer, Lock — EIT {1/4)
Screw, Cap - Locking Head
(5/16~18 x 1/2")
Screw, Cap-Hex head
M10 x 1.5 x 35mm {UC22
Generator
M12 x 1.75 x 30mm (UC27
Generator

Housing

67

REF

10

11

12
13
14
15
16
17
18

19
20
21
22

PART
NO.

850-201¢
850-2012

526-2120
526-2140
860-2009
850-2010
526-2120
332-2987
332-3107
338-2506
B8i2-0085

850-0025
870-0221
232-3536
332-1445

QTY
USED

[ AN N W=t P (000 DD L N ]

PART
DESCRIPTION

Washer, Lock-Spring
M10 {UC22 Generator)
M12 (UC2T Generator)
Washer, Flat
M10 (UC22 Generator)
M12 {UC27 Generator)
Nut, Hex (M10 x 1.5)
WasFkar, Lock - Spring (M1O)
Washer, Flat (M10)
Link, Terminal
Block, Terminal
Harness, Wiring
Screw, Machine - Round Head
(#8-32 x 1-1/8")
Washer, tock - Spring (#8)
Nut, Hex ~ Machine (#8-32)
Base, Block - Terminal
Tie, Cable



Centrol

68




)

REF
NO.

Y. N7 YN

o

10
il
12
13
14

16

17
i8

19
20

21

22
23

24

25

PART
NO.
508-0051
301-8065
402-0527
800-0045
85C-0045
508- 0001
406-0332
406-0333
406-0334
332-0052
870-0131
871-0015
A53-0013

337-0049
800-0024

B56-0008
821-0004

332-0607
332-2723
812-0065%

338-2278

338-1835
338~1836

305-0824
305-0823
319-0652
815-0544
332-1043
350-1222

O RO R R R v F o

—

Control

PART
DESCRIPTION

Grommet {2" Hole}

Box. Control

Isolator, Vibration

Screw. Cap - Hex Head
{(5/16-18 x 3/8")

Washer. Lock - Spring {5/16")

Grommet (1-1/16" Hole}

Receptacle, Fastener

Stud, Fastener

Washer, Retainer - Stud

Clip. Wire

Nut. Hex - With ET {#10-32)

Nut. Hex (1/4~20) Grounding
Stud

Washer, Lock - ET (1/4")
Grounding Stud

Strap, Ground

Screw, Cap - Hex Head
{5/16-18 x 1/2")

Washer, Lock - EIT {5/16"}

Screw. Self-Locking - Hex
Washer Head (#10-32 x 5/18")

Block. Terminal - 12 Place
{1B21)

Strip, Marker - 12 Place

Screw, Machine - Round Head
(#6-32 x 5/8")

Harness, Wiring

AC Door Assembly to TB21
Terminal Block {Includes
T821 Terminal Block)

Alarm Relay (8 wWire) (Al3
to A11TB1 and TB2)

Alarm felay (5 Wire) (Al4
to A11TB2)

Board. Voltage Regulator
(VR21) (Also Available from
Newage as Part Number
EQ00-24030)

Non-PMG Generator - {MNewage
Part Number E000-24030)

PMG Generator {Newage Part
Number EOQ0-23210}

Plate, Voltage Regulator
Mounting - PMG Generator

Screw, Locking Head
(#6-32 x 1/2") PMG Generator

Jumper, Terminal {7821-22
to 21)

Resistor (TB21-32 to 26)

69

REF
NO.

28

28
30

31
32

33

34
35

36
37

PART
NO.

815-0540

300-2856
812-0063

853-0003
300-2863

B15-0544

301-8851
338--2277

323-1308
323-1302

QTY
USED

L - B - -]

bt

1
12

PARY
DESCRIPTION

Screw, Machine - Rpund Head -
Cross Recessed with IT
{#8-32 » 1"}

Board. Printed Gircuit -
Alarm Relay {Al4)

Screw, Machine - Round Head
(#6-32 x 1/2")

Washer, Lock - ET {#6)

Board, Printed Circuit -
Atarm Relay (Al3)

Screw, Machine - Round Head -
Cross Recessed with I7
(#6-32 x 1/2")

Bracket., Mounting

Harness, Wiring ~ DC
(Includes Connector Housing
and Contact Pins} (DC Door
Assembly to Engine Monitor)

Housing, Connector - 12 Place
(Ja4)

Pin, Contact

Monitor. Engine (Includes

38
300-2809 1 7L@htConUoI12V0HsFuses) (A11)
300-2814n4 Lygyght Controlh 12 Volts 47 s one Control 24 Volts

39

40

41

42

300-2812

321-0270
321-0231
321-0094

J338-2786
338-2787

323-1304
323-1306
323-1200
353-0094-01
357-0030
357-0051

-

s e d b s

12 Light Control24 Volts

Fuse

20 Amp [F1,F2}
15 Amp (F3)
5 Amp (F4.F5)

Door Assembly. Control - AQ
(See Separate Page for
Componants)

Door Assembly, Control - DG
{See Separate Page for
Components)

Harness, Wiring - Engins to
Control (Inctudes Grommer,
Resistor, Rectifier, Dicde,

Connector Housing and Sockets)

ENBA
ENA, ENB,ENC, ENAD
Housing. Connector
6 Place {J2)
B Place (J1)
Socket, Female
Resistor [R1)
Rectifier {(CR1)
Diode {CR2)
Relay. Run {See Separate
Page 23 for Components)


lb716
Sticky Note
Unmarked set by lb716

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text
24 Volts

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text
24 Volts

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text

lb716
Typewritten Text
300-2809  1  7 Light Control 12 Volts

lb716
Typewritten Text

lb716
Typewritten Text
300-2811  1  12 Light Control 12 Volts


REF

PART

NO. NO.

1

[+« S0 5

301-9054-02

302-114E
302-1753

302-1684
302-1685
302-1720
5i7-0131
322-0363

303-0261

303-0285

Qry
USED

1

—

Pk b et pd gk

—

AC Control Door Assembly

[d
¥
Iy ™
8
[
¢
L.
PART REF PARY
DESCRIPTION NO. NO.
Door. Cantrol - AC 8 308-0882
with Three Round Meter
Holes
Voltmeter (M21) 9 303-0032
0-300/600 10 320-1688-01
0-750
Ammeter (M22)
¢-15G/300
0-200/400

Meter, Fraguency (M23)

Plug. Hole (3/8" Hole)
Light, Indicator - Upper/
Lower Scale (DS21. D522}
Potent iometer, Adjust -
Voltage (R21)

1.5 Ohms (Used with Mode!
SX440 Voltage Regulator)
[Non-PMG Geniarator)

5K Ohms (Used with Model
MX321 Voltage Regulator)
(PMG Generator)

10

928A

PART
DESCRIPTION

Qry
USED

1 Switch, Rotary - Voltmeter/
Ammeter [(Knob Not Included)
(s21)

1 Knob. Switch - Rotary

1 Breaker, Circuit (CB21)
without Auxiliary Contact



REF
NC.

1

B 2

-3 Ch U

PARY
NO.

301-9055-02

815-0385
B70-0183

322-0360-02
322-0369-02
322-0361
322-0011

193-0352
193-0351
302-1642

QTY
USED

1
4

Pt ek

o

DC Contiol

PART
DESCRIPTION

Boor, Control - DC
Doors With Three Round
Gauge Holes
Screw, Machine - Round Head
(#6-32 x 1/2")
Nut, Hex - With ET {#6-32)
Light Assembly, Indicator
{Includes Wiring Harness and
Connector Housing) (Al2)
12 Light Assembly
L.ight. Indicator - Replacement
Light. Panel (0S11)
Buib. Panel Light -
Replacement
Gauge, 0il Pressure {M11)
Gauge. Water Temperature (M12)
Voltmeter {M13)

n

REF
NO.

11
12

13

i4
15

16
17

i9
2]

Door Assembly

PART
NO.

302-088%
308-0892

308-0784

517-0131
193-0250

302-1723
301-6257
308-0853
322-0223

193-0435

QrY
USED

W

- g

#00B

PART
DESCRIPTION

Meter, Time Totalizing (M14)
Switch, Rocker - Restart/
Panel Light (S11)

Switch, Rocker - Run/Stop/
Remote (S12}

Plug, Hole {3/8" Hole)
Resistor (Mounted on 0il
Pressure, Qil Temperature
Gauges, and Water Temperature
Gauges) (R11,R12 R13)

Ammeter - Blank Scale

Switch - Blank

Switch, Pushbutton - Emergency
Stop (Includes Bulb) (S14)
Bulb, Pushbutton Switch -
Replacement

Gauge, 0il Temoerature



Tachometer

S
\\m
\ 2
3 1
REF  PART QTY PART REF  PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 302-1873-01 i Tachometer (0-4000 RPMi (Mi6) 3 3021723 1 Ammeter - Blank Scale

2 301-8257 H Switch - Blank

12



Over/Under Frequency
(GOMZ/50M l?

2

1
i
EL“
i/
REF  PART Qry PART REF  PART Qry PART
NG. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 821-Q017 2 Screw, Self-Locking T 402-0354 1 Mount, Shock
{5/16-18 x 1/2") 8 301-6987 1 Bracket
2 850-0045 2 Washer, Lock {5/16") 9 338-2124 1 Harness. Wiring ~ QV/uUV
3 862-0014 2 Nut, Hex (5/16-18) 10 322-0384-09 1 Light, indicating
4 860-0008 10 Nut, Hex (#8-32) 11 322-0384-10 1 Light, iIndicating
5 856-0002 18 Washer, Lock - EIT 12 301-9941 i Plate, Mounting - Relay
6 Relay, Over/Under Frequency
307-2553 1 50 HI
307-2709 1 60 HZ

13



Wattmeter

4



REF
NO,

1

PART

NO.
338-1936
338-2479
338-2478
332-127%
332-0897
332-0942
813-0102
302-1833-01
302~1833-05

302-1833-04

oTy
USED

—

it

1

1

Wattmeter

PART
DESCRIPTION

Harness. Wiring
Three Phase "WYE" Connectea
Generators
Tnree Phase "DELTA"
Connectea Generators
Swnaie Phase Connectea
Generarors 1207240 VAC
Terminail. Lug — Forked {For
No. & Screw Mountina)
Terminal. Lua - Ring (1/4"
Screw Mounting!}
Tie, Cable
Screw. Machine - Round Head
{#10-32 x 5/8")
Transducer Watt
Three Phase "WYE" Connected
Generators
Three Phase "DELTA"
Connected Generators
Single Phase. Connectea
Generators 120/240 VAC

15

3
o m

b
[l TR

17

PART
NO.

860-0008
856-0002
402-0354
319-0030
821-0017

850-0045
862-0014
301-6987
J02-1722

302-1721-03
302-1721-04
302-1721-06
302-1723-08
301-9054-01

oTY
USED

[S S XY

P

PART
OESCRIPTION

Hex (#8-21)
Wasner, Lock - EIT (#8)
Mount . Shock
Plate. Support - Transducer
Screw. Self-lLocking - HWH
{5/16-18 x 1/2™)
wWasher . Lock~-Soring (5/16")
Nut, Hex (5/16-18}
8racket. Mountina
Dial. wattmeter {(Less Dial)
Dial. Wattmeter
Scale 0-70 kW
Scale 0-90 kW
Scale 0-160 kW
Scale 0-200 kW
Panei. Controi

Nut .



Over/Under Voltage Relay

2
13
16
REF  PART QTY PART REF  PART QTY PART
ND. NO. USED DESCRIPTION ND. NO. USED DESCRIPTION
1 307 2hb2 1 Retav. Over/unger Voitoge 9 8500045 2 Wasner. Lock - Soring (5/7186")
(120VAC) (AlT) 10 86z -0014 2 Nut, Hex (5/16- 18]
2 338-7123 H Harness., Wiring-Over/u:der 1i 8120082 1 Scrow, Machine - Houno :deaa
Voitage {#8-32 x 3/47)
3 301-9933 i Plate. Relav Mounting 12 307-191i1 i Reiay. Time Delay (.. 1o 10
4 3016987 1 Brackat ., Relav Mount ing ' _ : - Seconds) {K17)
5 402-0354 4 Mount . Shock 3 323-0804 i Socket . Relav
& 856-0002 18 washer, Lock - EIT : 14 322-0384-09 1 Light. Indicator - Markeu
T B860- 0008 12 Nut . Hex [#8-32) S "0/U Volr® ‘
8 B21-0017 2 Screw. Lap - Self:-iocking 15 232-089% i Terminal. Ring:
i5/16-18 x 1/2") 18 332-0942 3 Tie. Cabie

16



Current Transformer

@h
@ 1
}.\
2 3

REF  PART QrY PART REF PART QrY PART
NO. ND. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Transformer. Current

302-1845-04 3 Ratio 100/5;200/5

302-1845-05 3 Ratio 150/5;300/5

302-1845-06 3 Ratio 200/5:400/5
2 338-2229 i Harness, Wiring
3 332-1389 8 Tie. Wire

11



Run Relay

wa¥an

)3
st

6778

PART
DESCRIPTION

QrY
USED
1

REF

PART
ND. NO.

PART
DESCRIPTION

QY
USED

PART

REF
NO. NO.

Relay Mounting
Relay
Holddown, Relay

Bracket .
Socket,

3 319-0447
4 323-0804
5 307-1987

3
4

£7-1056
¢ 815-0388

>

]
&

Relay. Run (K11)

3
6

Recessed Thread

Screw, Pan Head - Cross
(#6-32 x 1/2")

18



Electronic Overspeed Module

AR

%

%‘l%

e

REF PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPYION
1 812-0084 4 Screw, Machine - Round Head 4 319-0754 1 Plate. Mounting - Moduie
(#8-32 x 1/2") 6 338-2493 1 Harness, Wiring {Al6 to All
2 305-0818-02 Module, Overspeed - 24 VDC and AUX-P2,P3)
{Frequency Detection Module)
3 815-0544 4 Screw, Cap - Hex Head with ET

Lockwasher (#6-32 x 1/2")

19



Volzage Regulator

— ——y
ot = .—
"

4 ]
o )
\ 6 ‘}l\
RS Sl
> L
b
‘ e -1 2
N I»
‘-.“::'-‘- ] s}
; 2
3
N
~AU
REF  PART QY PART REF  PART QY PART
NO. KO. USEp . DESCRIPTION ; M. ND. - usemp - DESCRIPTION
1 305-0848-01 1  Bracket, Mounting - Regulator 12 303-0261 = 1  Potentiometer
P2 305-0824 1 Regulateor, Voltage 13 o Harness, Wiring
© 3 815-0793-03 6 Screw, Flange - Locking 3382543 1 Regulator
. (M5 x .8 x 12mm) 338-2548 1 Generator
4 B15-0793-07 4 Screw, Flange - Locking 338-2609 1 Circuit Breaker
‘ (M5 x .8 » 30mm) 338-2547 1 Permanent Magnet Exciter
5 232-3536 1 Base, Biock - Terminal 14 Lead
6 332-3107 i Block, Terminal 226-4084-01 1 Junipsr
7 815-0792-08 3 Screw, Pan Head 226-4162 1 Breakar, Circuit
{M4 x .7 x 30mm) 15 850-200% ic Washer, Lock (M5)
8 B50-2004 3 Washer . Lock - Spring (M4} 16 526-2060 10 washer, Flatr {M5)
10 320-1688-01 1 Breaker, Gircuit




Control Space Heater

950B

REF  PART QY ' PART REF  PART Qry PARY

KO. NO. s DESCRIPTIOR NO. WD, USED DESCRIPTION

1 98-3232 i Dezal, Warning (Shock Hazard) 16 526-0112 2 Washer, Flat {5/16")

2 870-0183 2 Nut, Seif-Locking ~ Hex {#8~32} 11 870-0257 2 Nut, Selif-Locking - Hex

3 BS4-0006 4 Washer, Leck - IT {#6) (5/16-18)

4 30l1-18a6 1 Cover 12 130-1107 2 Spacer

5 860-0006 2 Nut, Hex (#6-32) 13 Heater, Electrical

T Bl12~5070 2 Screw, Machine - Round Head 334-0151 1 75 Watt, 120 VaAC

{#6-32 x 1-1/4") 14 325-0161 1 Cable, Elecrrical, 120 VAC

8 359-0128 1 Thermostat - Adjustable

3 BOO-0034 2 Screw, Cap - Hex Head

: (8/16-18 x 2-1/4")

81



Geners:or Hester

w2



REF
NO.

1

[

0~

PARY
NO.

333-C44AS

333-0438-07
332-3024-11

815-0766
BB0-2005
850-2004
526-20%0
330-0142

QTyY
USED

1

~

Y YR

Generator Heater

PART
DESCRIPTION

Kit. Heater-Generator
Includes Parts Marked *}
120 Volt (Newage Part
Number 330-AH02)
*Cartridge, Heater
120 Volt (Newage Part
Number 071-31057}
*Clamp, Loop (Newage Part
Number 052-46058)
*Screw, Head-Pan (M4 x 16)
*Nut. Hex (M4)
*Washer, Lock-Spring (M4)
*Washer, Flat (M4)
*Termina)l, Box-Heater (Newage
Part Number 450-10080)

REF
NO.

9

10
11
12

13
14
15
16
17
is

PART
NO.

332-3023

508-0228
98-6142

96-6143
98-6233

822-3047
850-2003
330-0141-04
898-1254-19
330-0141-03
815-0446

QY
USED

e

PART
DESCRIPTION

*Block, Terminal (Newage Fart
Number 003-14010}
*Crommet
*Labal, Heater ADJ
*Label, Volrs/Watts
120 Volts/280 Watts (Newage
Part Number 450-13650
240 volts/210 Warts {Newage
Part Number 450-13640)
*Screw, Head-Pan (M3 x 20)
*Washer. Lock-Spring (M3)
*Gasket, Box-Terminal
*Sieeving, CL200 Insulation
*Cover, Box-Terminal
Screw, RH x Rec W/IT

* - Parts Included in 333-0445 Generator Heater Kit.



Generator €uCE2)




REF
NO .,

1
2

()

ASIEN N - 6, <

13

14
15

16
17
18
19
20

71
22

24
25
26

27

29
30
32

PART

ND,
BOS-DT1S
800-0051
800-00%3
800-2087
850-0050
850-2010
526-0174
232-3452
220-4289-34
220~-4289-35
220-4289-39
220-4289-40

220-4289-45

201-3484-04
201-3484-05
516-0298-02
201-3434-02

357-0091
357-0092
358-0135-01
358-0135-02

304-0807
510-0165
518-0122
821-2021

§09-0266-01
231-0316
830-2080

850-2010
T20-111%
232-3443
232-3593

526-0259
231-0318

qQry
USED

a5« - b ] o I (0

—

et ot peh ek

W W

Ny [« 30} [+ I LI SRS

= D

Generator {(U{22)

PART
DESCRIPTION

Bolt. Place {3/B-16 x 3/4")
Screw, Cap - Hax Head
3/8-18 x 1-1/4"
3/B-16 x 1-3/4"
Bcrew, Cap — Hex Head
{M10 x 1.5 x 30)
Washer, Lock - Spring (3/8})
Washer. Lock ~ Spring (M10)
Washer, Flat {3/8")
Feet, Generator Mounting
Stator
(240 Stack
{50M/60H,
{300 Stack
{SOH/60H,
(240 Stack
(60H, iow
(300 Stack
(60H, Low R, 12L, 80-105°C)
{300 Stack Length)
{66H. 600, SLR, B80-1057C)
Rotor Assembly (Inciudes
Parts Marked *)
{240 Stack Length)
(300 Core Length)
*Key (180 and 240 Core Length)
“*Rotor Assembly, Exciter
{Includes Parts Marked %)
{Newage Part Number
210-1037} (240 and 300 Core
Length)
*YRectifier Assembly, Forward
(Includes Diodes)
*frectifier Assembly, Reverse
{Includes Diodes)
*¥Diode, Positive {Forward)
Includes iLead
*4Diode, Negative (Reverse}
Includes Lead
*Varistor
*Bearing, Ball
*Ring. Retaining
*Screw, Cag - Locking Head
{M5 x 12)
Ring. |l0||
Adapter, Generator {SAE 2)
Screw, Cap - Hex Head
(M10 x 48)
Washer, Lock - Spring (M10)
Screw, Cap -~ Hex Head
{Mle x 40}
Disc, Generator Drive
(SAE 11.5)
Hub, Generator Orive
Washer, Flat (M16)
Ring, Adapter

Length)

B8R, 120, 105°C)
Length)

12L, BR, B0-105°C)
Length}

R, 12L, 105°C}
Length)

85

REF
NO.

33

34

38

PARY
KO.

508-0139

234-0916-01
234-0916-02

232~3430-02
232-3430-03
800-2086

850-2010
526-2120
517-0135
526-0213
800~-2058

850-2008
234-0863
234-0878
B821-2020

815-0793-03

850-2005
211-0422
232-3441
850-2008
800-2058

850-2006
800-2042
220-4223-05

526-2100
850-2008

'232-3421

800-2060

508-1057
150-2308
150-0956
150-0723

"8T0-0250

862-0001
853-0013
856-0010
800-2087

526-0240
821-2020
234-0875-01

232-3462-01
526-2080

QrY
USED

-

10
10

—
[ NS ] — e BB o @ A py Lot = |

[ U APY X S SN

-9

N

PART
DESCRIPTION

Seal, Fdging (Order by the
foot - 3 feet required)
Cover, Stator -~ lpper
1180/240 Stack Langth)
(300 Stack Length)
Cover, Stator - Lower
(180/240 Stack Length)
{300 Stack Length)
Screw, Cap — Hex Head
(10 x 28)
Washer, Lock — Spring. (MID)
Washer, Flat {MLO)
Plug '
Washer, Flat (M8)
Screw, Cap - Hex Head
{MB x 25)
Washer, Lock — Spring (M8)
Guard. Fan
Screen, Air Inlet
Screw, Locking - fFlange
(M5 x 10) '
Screw, Héx ~ Flange
(M5 x .8 x 12)
Washer, Lock - Spring (M5)
Bell, End . ‘
Washer, Flat
Washer. Lock —- Spring (MB)
Screw, Cap — Hex Head :
(M8 x 25) ' '
Washer, Lock - Spring {M6
Screw, Cap — Hex Head (M6)
Srator., Exciter (Newage ‘
Part Number 230-1001)
{40 Core tength)
Washer, Flat (M8}
Washer, Lock - Spring (M8}
Block, Main Terminal
Screw, Cap -~ Hex Head
(M8 x 1.25 x 35)
Grommet
Bracket, Overspeed Switch-
Switch, Overspeed
Point. Overspeed
Nut, Insulated

. Nut, Hex {1/4-20)

Washer, Lock - ET (1/4")

Washer, Lock — EIT (3/8"}

Screw, Cap - Hex-Head
{M10 x 30mm} .

Washer, Flat (13/32" ID x
1-2/2" 0D x 1/8" Thk}

Screw, Self-lLocking - Hex
Washer Head (M5 x 10mm)

GCover, End Sall

Spacer, Cover

Washer, Flat (MG)

* - Parts Included in Rotor Assembly.
% - Parts Included in Exciter Rotor Assembly.

NOTE:

‘generat.r cet.

When ordering reoior and stator parts, furnish
complete wodel,

apec and serial number of the



Generator (uczT)

il




REF
NO.

1

a3

M =3O o

13

14

15

16
17
i8
19
20

22
23

24

PARY
NO.

3050015
B00-0051

ARD-2113
850-C050
850-2012
526-0C174
232-3454
220-4298-3]1

220-4298-32
220-4298-33

220-4298-34
220-4238-35

220-4298-37

220-4298-38
220-4298-39
220-4298-43
220-4298~44
220-4298-45
201-3485-01
201-3485-02
201~3485-03
201-3485-04
701-3485-05
515-0298-02
515-0298-03

201-3434-02
201-3434-0D3
357-0091
357-06092
358-0135-01
358-0135-02
304-0807
510-0164
5180083
B21-2021

505-0266-02

QTY
USED

Bl 2 %)

3

7S] %) e et peb e imb gk e

PO b pek

Benarator (UC2T)

PART
DESCRIPTION

Bolt, Place {3/8~16 x 3/4")
Screw, Cap ~ Hex Head
{3/8-16 » 1.79)
Screw, Cap ~ Hex Head
M1z x 1.75 x 35mm]
Washer, Lock - Spring (3/8)
Washer, Lock ~ Spring (M12)
Washer, Flat (M12)
Feet, Mounting - Generator
Statoer Assembly, Generator
{165 Stack Length)
SGH/60H, BR, 12L-80°¢
(190 Stack Length)
SOH/6QH, 1 PFO, 120-105°C
50H/60H, BR, 12L-80°C/105°C
{230 Stack Length)
50H, 1PFO, 12L-B0°C
50H, BR, 12L-1058°C
(285 Stack Length)
50H/60H, 1PFO, 12L-1G5'C
{335 Stack Length)
S0H/60H, BR, 12L-80°C/105°C
{165 Stack Length)
50#, BR, 120-165'C
60H, Low R, 12L-80°'C
{190 Stack Length)
6CH, Low R, 12L, 105°C
{230 Stack Length}
60H, Low R, 12L, 80°C
{165 Stack Length)
60H, 800, 6LR, BO°C/105°C
{190 Stack Length)
60H, 600, 6iR, 105°C
{230 Stack Length)
60H, 600, BLR, 80°C/105°C
Rotor Assembly
{165 Stack Lengthj
(190 Stack Length)
{230 Stack Length)
(285 Stack Length)
(335 Stack Length}
*Key
(165/180 Suetk Length)
(230/285/355% Stack Length)
*Rotor Assembly, Exciter
{Includes Parts Marked Y)
{165/190 Stack Length)
{230/285/335 Stack Length)

*HRectifier Assembly, Forward

{Inciudes Diodes}

*YRectifier Assembly, Reverse

{Includes Dicdes)

*Diode, Positive {Forward)

Includes Lead

*¥Diode, Negative (Reverse)

Inciudes Lead

*aristor

*Bearing, Ball

*Ring, Retaining

"Secrew, Cap ~ Locking Head
(MS x 12}

Ring, "0"

81

REF  PARY Qry PART

NO.  NO. USED DESCRIPTION

25 231-0317 1 Adapter, Generator {SAE )

26 Screw, Cap - Hex Head
gDo-2091 5 M10 x 56mm
800-2093 i M1G x 80mm

27 850-2010 6 Washer, Lock - Spring {(M10)

28 T20-1119 8 Screw, Cap - Hex Head

{(M16 »x 40mm)
29 232-3443 3 Oisc, Generator Drive
{SAE 11.5)

30 232-3593 1 Hub, Orive - Generaror

31 526-0259 8  Washer, Flat (ML6)

32 231-031% 1 fing, Adapter .

33 508-0139% - Seal, Edging (Drder by ths

Foot ~ 3 Feet Reguired)

34 Cover, Stator - Upper
234-0917-01 1 (165/190 Stack Length)
234-0017-02 1 {230/285 Stack Length)
234-0617-03 1 (33% Stack Length)}

a5 Cover, Stator - Lower
234-0853-01 1 (185/190 Stack Length)
234-0853-02 1 {230/285 Stack Length)
234-0853-03 1 (335 Stack Length)

6 800-2112 10 Screw, Cap - Hex Head

{M12 = 3G)

I7  850-2012 10 Washer, Lock - Spring (M12)

38 526-2140 10 Washer, Flat (M12)}

41 517-0135 1 Plug

42  B26-0077 6 vasher, Flat (M10)

43  B0OO-2087 6 Screw, Cap - Hex Head

{M10 x 30mm)

44 BS0-2010 & Washer, Lock - Spring (MI0)

45 234-08617 2 Guard, Fan

46 234-CET9 2 Sereen, Inlet - Air

4T  §21-2020 2 Screw, Cap - Lecking Head

(M5 x 10mm)
48 &15-0793-03 & Screw, Cap - Locking Head
{M5 » .8 x 12am)

49 H50-2005 8 Washer, Lock - Spring (M5)

50 211-0423 i Bell, End

B1  %26-00717 & Washer, Flat (M10)

52 ®BS0-2010 6 Washer, Lock (M10)

53 800-2087 6 $crew, Cap - Hex Head

(M10 x 30)

54 850-2006 4 Washer. Lock - Spring (Mg}

59 Screw, Cap - Hex Head
800-2042 4 (M6 x 1 x 60)(165/190 Stack)
8nNg-2046 4 (M6 x 1 x 60}

{230/285/335 Srack Length)

58 Stator, Exciter

220-4293-05 {Newage Part No. 230-1001)
(165/180 Stack Length)

220-4295-D6 {Newage Part No. 330-0100)
{230/285/335 Stack Length}

57 526-21n0 3 Washer, Flat [M83)

58 B50-2008 3  washer, Lock - Spring (M8)

59 232~-3:421 1 8lock, Terminal ~ Main

60 800-2060 3 Screw, Cap — Hex Head

{MC x 1.25 % 35mm)

61 508-1057 1 Grommet

62 150-2309 i Bracket, Switch - Overspeed

63 150-0956 1 Switch, Overspeed

64 150-0723 i Point, Overspped

* - Parts Included in the Rotor Assenbly. j
1 ~ Parts Included in the Exciter Rotor Assembly.

NOTE: When orderjng-rotbf'and stator parts, fﬂrnish;
complete model, spec and serial number of the .
generator set. . : i !



Generatar (UC2T)




REF

PART
NC.

870-0250
862-0001
§53-0013
856-0010
800-2087

526-0240
821-2020

QY
USED

Bt ) bt

o

Senerator {UC27)

PART
DESCRIPTION

Nut, Insulated

Nut, Hex (1/4-20)

Washer, Lock - ET {(1/4")

Washer, Lock - EIT {3/8")

Screw, Cap - Hex Head
{M10 x 30mm)

Washer, Flat {M10}

Screw, Self-lLocking - Hex
Washer Head {M5 x 10mm)

%

PARY
NOG.

234-0875-01
232-3462-01
526-2080
J32-2887
5262120
8502010
860-2G09

qQry
UsEDd
1
4
4
&
8
8
8

PART
DESCRIPTION

Cover, End Bell
Spacer, Cover
Washer, Flat (M8)
Link, Termina’
Washer, Flat [M10)
Washar, Lock (M10)
Nut. Hex (M10 x 1.5)



Permanent Magnet Exciter

i

REF  ONAN NEWAGE QTY PART REF  ONAN NEWAGE aQry PART

NO. PART NO. PART NO. USEUC DESCRIPTION NO. PART NO. FART NO. USED DESCRIPTION

bTT5-0049 054-20505 1 Pin, Dowe!l 6 234-0B75-02 4A50-14360 1 Cover. Bell - Eng

2 201-344¢ 130-20136 1 Roltor, Cxciter T 249-0462 450-22000 1  harness. Wiring

3 220-4233 42017200 I Stator. Exciter 2 B815-0761-01 350-14950 1 Bolt (M0 x 1.5 x 110} .

4 232-3511 130-20101 4 Clamp, Stator 9 85602010 028-31509 1 Washer. Lock - Snring (MIQ:
© 5 232-3462-02 450-34370 4 Spacer. Mounting - 10 821-2020 4 Screw. Locking - Hex Head

Corner Flange (M5 x 0.8 x 10}

90



=
m

F

3

P AR

PART
N

301-9668
301-9669
301-9975
821-0010

Qry
USED

16

Entrance Box

PART REF  PART qry
DESCRIPTION NO. NO. USED
Box, Entrance
Pane
Cover

Screw, Hex Washer Head -
Lacking (1/4-20 x 1/2")

g1

PART
BESCRIPTION



Cirtuit Breaker

-
-~

-

Iy
R

,

ki et S T

b

.a.
LR

'I‘!'Ill!'llll'.llilll!ll’ll‘-

uy

. .

e - R e L L D DL L el

1
]
f
i
i
f
]
i
[}
1
]
] b
]
[}
]
)
1
{
]
1
]
¥
1
!
}
{
[}
1
]

" !
Q L,
a.a “—
. ]
. g
. u.
Wb
..,....“_.
PSP IEL S LSS TELTLE?
H -"‘.‘...l-“‘l'l'-ﬂ"l. ey L r L L L L

-
[}
.

\ %N i

o .
LN ] .®
.
. -
L ]
L]

"]l

N '

i1

52



REF
D).

1
2

w

-3 & O b

PARY
Wi,

821-0010

301-9892
301~-9682
319-0285
800-0028

526-0022
850-0045
862-0015

812-0185
812-0157

8:2-0187

812-0094
813-0118

850-0048
B50-0025

526-0108
526-0048
301-9669
301-9668

320-1555-12
320-1555-13
326-1555~-14
320-1513-10
320-1513-11
320-1513-12

320-1555-09
320-1555-10
320-1555-15
320-1585-18
320~1555-~17
320-1555-18

320-1458-27
320-1458-28
320-1458-30
320-1458-31

320-1458-44
320-1458-45
320145847
320-1458-48

320-1458-08
320-1459-09
320-1459-10

320-1460-06 :

320~-1460-07
320-1460-08
320-1460-09
320-1460-10

"y
R

b

o e [ R -

P

b s ek gk ek et et peh b ke e e

Circuit Breaker

PART
DESCRIPTION

Screw. Cap - Self-Locking
{1/4-20 x 1/2"}
Cover. B8reaker - Circuit
240 vVolt, 2 Pole, 240 Volt
3 Pole {250-400 Amp)
480 Volt, 3 Pole, 600 Volx,
3 Pole
240 Volt, 3 Pole
{200- 225 Amp)
Screw, Cap - Hex Head
{8/16-18 x 1")
wWesher, Flat (5/16"}
Washer, Lock - Spring {5/16")
Nut, Hex {5/16-18)
Scrow, Machine - Round Head
(1/0~20 x 4-1/2") 240 Voit,
3 Pole
(1/74-20 x 1-3/4") 240 Volt,
2 Pole, &00 Volt 2 Pole
{250 Amp and Above)
1/4-20 x 1-3/4" - 240 Volt,
3 Pole, 48B0/6800 Voit,
3 Pole (175,200,225 Amp)
{#8-32 x 3-5/8") 480/600
Volt, 3 Pole
480/600 Volt, 3 Pole
(175,200,225 Amp)
Washer, Lock - Spring
1/4n
#8
Washer,
1/411
#B8
Panel, Box
Box, Breaker
8reaker . Circuit
240 Volt, 2 Pole
300 Ampere
350 Ampere
400 Ampere
450 Ampere
500 Ampere
600 Ampere
240 Volit, 3 Pole
200 Ampere
225 Ampere
250 Ampere
300 Ampere
350 Ampere
400 Ampere
480 Yolt, 3 Pole
90 Ampere
100 Ampere
125 Ampeis
150 Ampere
600 Volr, 3 Pole
g0 Ampere
100 Ampere
125 Ampere
150 Ampere
480-600 Volt, 3 Pole
175 Ampere
200 Ampere

225 Ampere
. 250 Ampere

300 Ampere
350 Ampere

400 Ampers
A5Q Ampere

Fiat

g3

REF
N

PART
NG.

320-1556-12
320-1556-13
320-1556-14
320-1516-10
320-1516-11

320--1462-27
320-1462-28
320-1462-30
320-1462-31

320-1462-44
320-1462-45
320-1462-47
320-1462-48

32(-1463-08
320-1463-09¢
320-1463-10
320-1464-06
320-1464-07
320~-1464-08
320-1464-09
320-1464-10

320-1556-09
320-1556-10
320-1556-156
320--1556-16
320-1556-17
320-1556-18

320-1557-56
320-1557-58

320-1466-27
320-1466-28
320-1466-30
320-1466-31

320-1487-08
320-1467-08
320-1467-10

320-1486-27
320-1486-28
320-1486-30
320-1486-31

320-1487-08
320-1487-09

QrY
USED

[

R ol el

e S e e e

R ol i pamh ek [l S ] | el d b g ek ek b

2

PART
DESCRIPTION

With Auxiliary Contacts

600 Volt, 2 Pole
300 Ampere
350 Ampere
400 Ampere
450 Ampsre
500 Ampere
480 Volt, 3 Pole
90 Ampere
100 Ampere
125 Ampere
150 Ampere
600 Volt, 3 Pole
90 Ampere
100 Ampere
125 Ampere
150 Ampere
480/600 Volt,
175 Ampere
200 Ampere
225 Ampere
250 Ampere
300 Ampere
350 Ampere
440 Ampere
450 Ampere
240 Voltr, 3 Pole
200 Ampere
225 Ampere
250 Ampere
300 Ampere
350 Ampere
400 Ampere
With Shunt Trip
240 Volt. 3 Pole
300 Ampere
400 Ampere
480 Volt, 3 Pole
90 Ampere
100 Ampere
125 Ampere
150 Ampere
600 Volt, 3 Poie
175 Ampere
200 Ampere
225 Ampere
W/Shunt Trip & Qux
480 Volt, 3 Pole
90 Ampere
100 Ampere
125 Ampere
15¢ Ampere
600 Volt, 3 Pole
175 Ampere
200 Ampere

3 Pole

Contacts





